D

7. Parts & Assembly

7. Parts & Assembly
Table of contents

General Assembly....ccceamrmnamsnnnnannnnas 42
450 Pro-Lift Mid-Roll Full Assembly ............... 42
450 ST Mid-Roll Full Assembly ...................... 44
450 Pro-Lift Rear-Roll Full Assembly ............ 46
450 ST Rear-Roll Full Assembly ................... 48
600 Pro-Lift Mid-Roll Full Assembly ............... 50
600 ST Mid-Roll Full Assembly ...................... 52
600 Pro-Lift Rear-Roll Full Assembly ............ 54
600 ST Rear-Roll Full Assembly ................... 56
Drawbar Assembly .......cccoooviiiiiiiiiiiiiiieneee, 58
Chassis Assembly ........ccccvvvvvvvvvvevieeieeeeeeeee, 60
Transport Axle Assembly ...........ccccevvvvvivinnnnnn. 62
Rear Drawbar Assembly ..........ccccccceeeeeeneen. 64
Rear Drawbar & Light Unit Assembly ............ 66
450 Front LHWING ...oooevviviiiiieiieeeeeee, 68
450 Front RHWIiNg ..coovvvvviiiiiiiieiieeee, 70
600 Front LHWINg ...cooovvviiiiciiiieeeeeee, 72
600 Front RHWINg ......oovvvvviiiiiiieiiie, 74
450 Rear LH Wing (Mid-Roll) .......ccccvveeeennnes 76
450 Front RH Wing (Mid-Roll) ..........cccceenne. 78
450 Rear LH Wing (Rear-Roll) ..................... 80
450 Front RH Wing (Rear-Roll)..................... 82
600 Rear LH Wing (Mid-Roll) ........ccccceeeennes 84
600 Front RH Wing (Mid-Roll) .........cccccce.n. 86
600 Rear LH Wing (Rear-Roll) ...................... 88
600 Front RH Wing (Rear-Roll)..................... 90
Disc Gangs & AXIeS ..ccccremumrmnnnnnnanans 92
450 Front LH Disc Gang Assembly ............... 92
450 Front RH Disc Gang Assembly .............. 94
600 Front LH Disc Gang Assembly ............... 96
600 Front RH Disc Gang Assembly .............. 98
450 Rear LH Disc Gang Assembly .............. 100
450 Rear RH Disc Gang Assembly ............. 102
600 Rear LH Disc Gang Assembly.............. 104
600 Rear RH Disc Gang Assembly ............. 106
Coulter Coverer LH .........ovvvvvvveviiiiiieeeeeee, 108
Coulter Coverer RH..........ovvvvvveeeieeeiieeeeeee, 110
9 Blade Disc Axle (450 Front)..........c.evvve..e. 112
7 Blade Disc Axle (600 Front Inner)............. 114
1+5 Blade Disc Axle (600 Front Outer) ....... 116
9 Blade Disc Axle (450 Rear) ............uvueee.ee. 118
7 Blade Disc Axle (600 Rear Inner) ............. 120
5+1 Blade Disc Axle (600 Rear Outer) ........ 122
S2/3 Disc Grease Pipe Assembly ............... 124

Pro-Lift Tines .ccccececmmsmsmnmnnsnnnnnnns 126
450 Pro-Lift Tine Beam Assembly LH........ 126
450 Pro-Lift Tine Beam Assembly RH ...... 128
600 Pro-Lift Tine Beam Assembly LH....... 130
600 Pro-Lift Tine Beam Assembly RH ...... 132

Pro-Lift Tine Arm Assembly ..................... 134
Pro-Lift Tine Assembly...........cccccceeiiiiins 136
Shear Type Pro-Lift Tine Assembly .......... 138
Terra-Grip Tines .ccccccecrsmemmamsnnmnans 140
450 ST - Tine Frame Assembly LH .......... 140
450 ST - Tine Frame Assembly RH........... 142
600 ST - Tine Frame Assembly LH .......... 144
600 ST - Tine Frame Assembly RH........... 146
Terra-Grip Centre Tine Assembly ............. 148
Terra-Grip Tine Assembly ..........cccccceeeee 150
Double Disc ROIl ....ccccceumemumnnnnnnns 152
450 LH Mid-Roll Wing Assembly ................ 152
450 RH Mid-Roll Wing Assembly ............... 154
450 LH Rear-Roll Wing Assembly .............. 156
450 RH Rear-Roll Wing Assembly ............. 158
600 LH Mid-Roll Wing Assembly ................ 160
600 RH Mid-Roll Wing Assembly ............... 162
600 LH Rear-Roll Wing Assembly .............. 164
600 RH Rear-Roll Wing Assembly ............. 166
DD Axle - 10 Rings (450 Mid-Rall) .............. 168
DD Axle - 11 Rings (450 Rear-Roll) ............ 170
DD Axle - 7 Rings (600 Mid-Rall)................. 172
DD Axle - 7 Rings (600) Rear-Rall) ............ 174
DD Long Scraper Assembly ..................... 176
DD Centre Scraper Assembly .................. 178
Double Disc Pillar Assembly ...................... 180
HydrauliCs .ccceresemsmsannmsmsansnsannnsnnnss 182
Hydraulic Cylinders ..................c.cc. 182
Drawbar Cylinder Assembly .................... 184
Gang Angling Cylinder Assembly .............. 186
450 Front Wing Cylinder Assembly .......... 188
450 Rear Wing Cylinder Assembly ........... 190
Wing Circuit (Mid-Roll) .......ooovviiiiiieeeens 192
Wing Circuit (Rear Roll) ........ccccccvvvvvnnnnne 193

Lift Circuit (Mid-Roll W/out Hyd. D/bar) .... 194
Lift Circuit (Mid-Roll WithHyd. D/bar)........ 195

Lift Circuit (Rear ROIl) .....ooovvvvevieeiiieiien. 196
2 Pipesto RearKit ........coovvviiiiiiiiiiiiins 197
Rear Roll Circuit .........cccceevviiiiiiiiieeeees 198
Mid Roll Circuit .........coeeveeeeiiiiiiieeeeee 199
Pro-Lift Tine Circuit (6 Tines).................... 200
Pro-Lift Tine Circuit (+2 Tines) ................ 201
Pro-Lift Tine Circuit Diagram .................... 202
GangAngling Circuit .........ccccccevvinvivnnnnnns 203
Braked Axle Circuit ..........cccooeeiiiiieeeennnns 204
Solo|41

Operating Instructions



7. Parts & Assembly

AST855 A

12633

PART NO. | FROM SERIAL NO. |TO SERIAL NO.

prAwWN:- CAR
DATE- 22/04/2005

m © 2005

MACHINE:-
SOLO 450

450 - GENERAL ASSEMBLY

DESCRIPT!

SOL

42 (Solo
Operating Instructions



7. Parts & Assembly

-
AS1835A SOLO 450 - GENERAL ASSEMBLY BIHM
ITEM I PART NO DESCRIPTION | QTY COMMENTS
1 AS0666 CHASSIS ASSEMBLY 1
2 AS1720 SOLO 450 FRONT RH WING 1
3 AS1719 SOLO 450 FRONT LH WING 1
4  AS1724 SOLO 450 - FRONT LH GANG 1
5 AS1726 SOLO 450 - FRONT RH GANG 1
6 AS1727 SOLO 450 - REAR LH GANG 1
7 AS1728 SOLO 450 - REAR RH GANG 1
8 AS0904 DRAWBAR ASSEMBLY 1
9 AS0632 LIFT AXLE ASSEMBLY - SOLO 450/600 1
10 AS1735 HYDRAULIC CYLINDER LAYOUT 1
11 AS1831 SOLO 450 REAR LH WING MID ROLL 1
12 AS1834 ROLL FRAME ASSEMBLY RH 1
13 AS1191 ROLL FRAME ASSEMBLY LH 1
14  AS1832 SOLO 450 REAR RH WING MID ROLL 1
15  AS1699 REAR DRAWBAR ASSEMBLY 1
16  AS1713 SOLO 450 HYDRAULIC -LH TINE BEAM 1
17 AS1714 SOLO 450 HYDRAULIC -RH TINE BEAM 1

Solo|43

Operating Instructions



7. Parts & Assembly

ASTE33 A

12633

PART NO. | FROM SERIAL NO.|TO SERIAL NO.

prawn- CAR
DATE-- 22/04/2005

m © 2005

MACHINE:-
SOLO 450

SOLO 450 - ST GENERAL ASSEMBLY

DESCRIPTION:

44 | Solo
Operating Instructions



7. Parts & Assembly

-
AS1833A SOLO 450 - ST GENERAL ASSEMBLY BIHBA
ITEM I PART NO DESCRIPTION | QTY COMMENTS
1 AS0666 CHASSIS ASSEMBLY 1
2 AS1720 SOLO 450 FRONT RH WING 1
3 AS1709 SOLO 450 ST -LH TINE BEAM 1
4 AS1710 SOLO 450 ST -RH TINE BEAM 1
5 AS1719 SOLO 450 FRONT LH WING 1
6 AS1724 SOLO 450 - FRONT LH GANG 1
7 AS1726 SOLO 450 - FRONT RH GANG 1
8 AS1727 SOLO 450 - REAR LH GANG 1
9 AS1728 SOLO 450 - REAR RH GANG 1
10 AS0904 DRAWBAR ASSEMBLY 1
11 AS0632 LIFT AXLE ASSEMBLY - SOLO 450/600 1
12 AS1735 HYDRAULIC CYLINDER LAYOUT 1
13 AS1831 SOLO 450 REAR LH WING MID ROLL 1
14  AS1834 ROLL FRAME ASSEMBLY RH 1
15  AS1191 ROLL FRAME ASSEMBLY LH 1
16 AS1832 SOLO 450 REAR RH WING MID ROLL 1
17 AS1699 REAR DRAWBAR ASSEMBLY 1

Solo |45
Operating Instructions



Parts & Assembly IHH' ‘l lI




7. Parts & Assembly

-
AS1836A SOLO 450R - GENERAL ASSEMBLY BIHM
ITEM I PART NO DESCRIPTION | QTY COMMENTS
1 AS0666 CHASSIS ASSEMBLY 1
2 AS1720 SOLO 450 FRONT RH WING 1
3 AS1719 SOLO 450 FRONT LH WING 1
4  AS1724 SOLO 450 - FRONT LH GANG 1
5 AS1726 SOLO 450 - FRONT RH GANG 1
6 AS1727 SOLO 450 - REAR LH GANG 1
7 AS1728 SOLO 450 - REAR RH GANG 1
8 AS1729 SOLO 450 REAR LH WING REAR ROLL 1
9 AS1730 SOLO 450 REAR RHWING REARROLL 1
10 AS1732 SOLO 450 700 DD LH REAR ROLL 1
11 AS1733 SOLO 450 700 DD RH REAR ROLL 1
12 AS0904 DRAWBAR ASSEMBLY 1
13 AS0632 LIFT AXLE ASSEMBLY - SOLO 450/600 1
14 AS1735 HYDRAULIC CYLINDER LAYOUT 1
15  AS0627 LIGHT MOUNTING ASSEMBLY 1
16  AS1713 SOLO 450 HYDRAULIC -LH TINE BEAM 1
17 AS1714 SOLO 450 HYDRAULIC -RH TINE BEAM 1

Solo |47
Operating Instructions



7. Parts & Assembly

AST734 |°A

12633

PART NO. | FROM SERIAL NO.|TO SERIAL NO.

prawn:- CAR
DATE-- 22/04/2005

m © 2005

MACHINE:-
SOLO 540

LO 450R-ST GENERAL ASSEMBLY

DESCRIPTION:-

S

48 | Solo

Operating Instructions



7. Parts & Assembly

-
AS1734A SOLO 450R-ST GENERAL ASSEMBLY BIHM
ITEM I PART NO DESCRIPTION | QTY COMMENTS
1 AS0666 CHASSIS ASSEMBLY 1
2 AS1720 SOLO 450 FRONT RH WING 1
3 AS1709 SOLO 450 ST -LH TINE BEAM 1
4 AS1710 SOLO 450 ST -RH TINE BEAM 1
5 AS1719 SOLO 450 FRONT LH WING 1
6 AS1724 SOLO 450 - FRONT LH GANG 1
7 AS1726 SOLO 450 - FRONT RH GANG 1
8 AS1727 SOLO 450 - REAR LH GANG 1
9 AS1728 SOLO 450 - REAR RH GANG 1
10 AS1729 SOLO 450 REAR LH WING REAR ROLL 1
11 AS1730 SOLO 450 REAR RHWING REARROLL 1
12 AS1732 SOLO 450 700 DD LH REAR ROLL 1
13 AS1733 SOLO 450 700 DD RH REAR ROLL 1
14 AS0904 DRAWBAR ASSEMBLY 1
15 AS0632 LIFT AXLE ASSEMBLY - SOLO 450/600 1
16  AS1735 HYDRAULIC CYLINDER LAYOUT 1
17 AS0627 LIGHT MOUNTING ASSEMBLY 1

Solo|49

Operating Instructions



7. Parts & Assembly

%\“\
W WP\
@ ‘\‘\f\fﬁ‘ﬁﬁ LA \M

NO.|[TO SERIAL NO. A§S’T’\§23 ISKJE

12619

PART NO. | FROM SERIAL

wn- CAR
.. 22/04/2005

m ©2005 ot

MACHINE:-

1ON:

SOLO 600 - GENERAL ASSEMBLY

DESCRIPT!

50| Solo

Operating Instructions



7. Parts & Assembly

-
AS1843A SOLO 600 - GENERAL ASSEMBLY BIHM
ITEM I PART NO DESCRIPTION | QTY COMMENTS
1 AS0666 CHASSIS ASSEMBLY 1
2 AS0904 DRAWBAR ASSEMBLY 1
3 AS0632 LIFT AXLE ASSEMBLY - SOLO 450/600 1
4 AS1737 FRONT RH WING 1
5 AS1736 FRONT LH WING 1
6 AS0767 HYDRAULIC CYLINDER LAYOUT 1
7 AS1697 SOLO 600 - REAR RH GANG 1
8 AS1698 SOLO 600 - REAR LH GANG 1
9 AS1739 FRONT LH GANG 1
10 AS1740 SOLO 600 - FRONT RH GANG 1
11 P01913 CYLINDER - @75x250 - 45 2 525-775
12 P08802 SHIMKIT 7 PIECE 2
13 P08833 SHIM COLLAR @45 2
14 ASQ772 HYDRAULIC ANGLING CYLINDER ASSEN2
15 AS0659 WING CARRIER ASSEMBLY REAR RH M1
16 AS0660 WING ASSEMBLY - MID ROLL RH 1
17 AS0909 MID ROLL ASSEMBLY DD600 RH 1
18 AS0910 MID ROLL ASSEMBLY DD600 LH 1
19 AS0920 REAR DRAWBAR AND LIGHT ARM ASSE 1
20 AS1715 HYDRAULIC - LH TINE BEAM 1
21 AS1716 HYDRAULIC -LH TINE BEAM 1

Solo|51
Operating Instructions



7. Parts & Assembly

(=)

@ ekl —
@\ N
Nz

) ¥
'S\ |
A S , AW
:\‘/{f\\ A
o 7 W

[ARY \WA@V:
SR

/

l! ‘L\‘i\\%‘

ASTE42 A

12619

PART NO. | FROM SERIAL NO.|TO SERIAL NO.

prawn- CAR
DATE-- 22/04/2005

m © 2005

MACHINE:-
SOLO 600

0 - ST GENERAL ASSEMBLY

52 | Solo
Operating Instructions



7. Parts & Assembly

-
AS1842A SOLO 600 - ST GENERAL ASSEMBLY BIHBA
ITEM I PART NO DESCRIPTION | QTY COMMENTS
1 AS0666 CHASSIS ASSEMBLY 1
2 AS0904 DRAWBAR ASSEMBLY 1
3 AS0632 LIFT AXLE ASSEMBLY - SOLO 450/600 1
4 AS1737 FRONT RH WING 1
5 AS1736 FRONT LH WING 1
6 AS0767 HYDRAULIC CYLINDER LAYOUT 1
7 AS1697 SOLO 600 - REAR RH GANG 1
8 AS1698 SOLO 600 - REAR LH GANG 1
9 AS1739 FRONT LH GANG 1
10 AS1740 SOLO 600 - FRONT RH GANG 1
11 P01913 CYLINDER - @75x250 - 45 2 525-775
12 P08802 SHIMKIT 7 PIECE 2
13 P08833 SHIM COLLAR @45 2
14 ASQ772 HYDRAULIC ANGLING CYLINDER ASSEN2
15 AS0659 WING CARRIER ASSEMBLY REAR RH M1
16 AS0660 WING ASSEMBLY - MID ROLL RH 1
17 AS0909 MID ROLL ASSEMBLY DD600 RH 1
18 AS0910 MID ROLL ASSEMBLY DD600 LH 1
19 AS0920 REAR DRAWBAR AND LIGHT ARM ASSE 1
20 AS1711 SOLO 600 ST -LH TINE BEAM 1
21 AS1712 SOLO 600 ST -RH TINE BEAM 1

Solo|53

Operating Instructions



7. Parts & Assembly

ASTE37 A

12619

PART NO. | FROM SERIAL NO.|TO SERIAL NO.

prawn- CAR
DATE-- 22/04/2005

m © 2005

MACHINE:-
SOLO 600

600R- GENERAL ASSEMBLY

DESGRIPTION:
L

S

54 | Solo
Operating Instructions



7. Parts & Assembly

-
AS1837A SOLO 600R - GENERAL ASSEMBLY BIHBA
ITEM I PART NO DESCRIPTION | QTY COMMENTS

1 AS0666 CHASSIS ASSEMBLY 1

2 AS0904 DRAWBAR ASSEMBLY 1

3 AS0632 LIFT AXLE ASSEMBLY - SOLO 450/600 1

4 AS0627 LIGHT MOUNTING ASSEMBLY 1

5 AS1737 FRONT RH WING 1

6 AS1736 FRONT LH WING 1

7 AS0669 REAR WING ASSEMBLY LH -R FORMAT 1

8 AS0668 REAR WING ASSEMBLY RH -R FORMAT 1

9 AS0653 REAR ROLL ASSEMBLY LH DD700 1

10 AS0652 REAR ROLL ASSEMBLY RH DD700 1

11 AS0767 HYDRAULIC CYLINDER LAYOUT 1

12 AS1697 SOLO 600 - REAR RH GANG 1

13 AS1698 SOLO 600 - REAR LH GANG 1

14 AS1739 FRONT LH GANG 1

15  AS1740 SOLO 600 - FRONT RH GANG 1

16 P01913 CYLINDER - @75x250 - 45 4 525-775

17 P08802 SHIMKIT 7 PIECE 4

18 P08833 SHIM COLLAR @45 4

19 AS0772 HYDRAULIC ANGLING CYLINDER ASSEN2

20 AS1715 HYDRAULIC - LH TINE BEAM

21 AS1716 HYDRAULIC -LH TINE BEAM 1

Solo |55
Operating Instructions



7. Parts & Assembly

T /Y <.
LA A s
L % S

sTL
|
&

/
\

2 7
9

o

AST738 A

12619

PART NO. | FROM SERIAL NO.|TO SERIAL NO.

prawn- CAR
DATE-- 22/04/2005

m © 2005

MACHINE:-
SOLO 600

600R-ST GENERAL ASSEMBLY

DESGRIPTION:
L

SO

56 | Solo

Operating Instructions



7. Parts & Assembly

-
AS1738A SOLO 600R-ST GENERAL ASSEMBLY BIHM
ITEM I PART NO DESCRIPTION | QTY COMMENTS
1 AS0666 CHASSIS ASSEMBLY 1
2 AS0904 DRAWBAR ASSEMBLY 1
3 AS0632 LIFT AXLE ASSEMBLY - SOLO 450/600 1
4  AS0627 LIGHT MOUNTING ASSEMBLY 1
5 AS1737 FRONT RH WING 1
6 AS1736 FRONT LH WING 1
7 AS1712 SOLO 600 ST -RH TINE BEAM 1
8 AS1711 SOLO 600 ST -LH TINE BEAM 1
9 AS0669 REAR WING ASSEMBLY LH -R FORMAT 1
10 AS0668 REAR WING ASSEMBLY RH - R FORMAT 1
11 AS0653 REAR ROLL ASSEMBLY LH DD700 1
12 AS0652 REAR ROLL ASSEMBLY RH DD700 1
13 AS0767 HYDRAULIC CYLINDER LAYOUT 1
14 AS1697 SOLO 600 - REAR RH GANG 1
15 AS1698 SOLO 600 - REAR LH GANG 1
16  AS1739 FRONT LH GANG 1
17 AS1740 SOLO 600 -FRONT RH GANG 1
18 P01913 CYLINDER - @75x250 - 45 4
19 P08802 SHIMKIT 7 PIECE 4
20 P08833 SHIM COLLAR @45 4
21 AS0772 HYDRAULIC ANGLING CYLINDER ASSEN2

Solo |57
Operating Instructions



7. Parts & Assembly

®

4 \\;"’
e Q;Z:
®©

®® e | g
Wil
N b ) 8
OB, & ﬁ o

NO.|[TO SERIAL NO. A§86V\664 IS§E

9128

PART NO. | FROM SERIAL

. ARH
1971072004

m ©2004 [

1ON:

DRAWBAR ASSEMBLY

DESCRIPT!

58 | Solo

Operating Instructions



7. Parts & Assembly

-
AS0904 DRAWBAR ASSEMBLY
SOLO 450+600 BIHM
ITEM I PART NO DESCRIPTION | QTY COMMENTS
1 P01645 BUSH SPRUNG - @32xJ26x32 2
2 P01697 NUT PLAIN M60 HALF 2
3 P02007 NUT LOCKM12 2
4 P02483 LYNCH PIN CAT 1 1
5 P02601 WASHER FLAT M12 4
6 P02604 WASHER FLAT M24 @50 8
7 P03090 BOLT M12x70 GR. 8.8 2
8 P05400 WASHER FLAT M6 4
9 P05491 BOLT 1" UNFx4'2" GR.V 2
10 P05492 NUT LOCK 1" UNF 4
11 P07916 BUSH SPRUNG - @32x@26x25 8
12 P07981 NUT LOCK M6 2
13 P08892 BOLT M6x50 GR. 8.8 2
14 P09036 BOLT M60x565 1
15 P09066 BOLT 1" UNFx8" GR.V 2
16 P09067 PERFECT HITCH BASE CAT 4 1
17 P09090 DRAWBAR 1
18 P09112 CLAMP 2" BSP PAIR 3
19 P09113 CLAMP -TOP PLATE 2
20 P09162 TOOLBOXLID 1
21 P10049 BOLT M8x25 STAUFF STACK 1
22 P10234 LOCKCLIP 1
23 P10278 BOLT M8x45 GR. 8.8 2
24 P10358 HOSE MAST 1

Solo|59

Operating Instructions



7. Parts & Assembly

SERIAL

I AEHBB6 | T

NO.|TO

9128

RT NO. | FROM SERIAL

prAwN:- ARH
paTE-. 13/09/2004

CHASSIS AsSEMBLY

Solo
Operating Instructions




7. Parts & Assembly

-
AS0666 CHASSIS ASSEMBLY
SOLO 450+600 BIHM
ITEM I PART NO DESCRIPTION | QTY COMMENTS
1 P00003 BOLT M12x40 GR. 8.8 2
2 P00983 BOLT M30x150 GR. 8.8 8
3 P01645 BUSH SPRUNG - @32xJ26x32 2
4 P01646 BUSH SPRUNG - @40xd32x32 2
5 P01697 NUT PLAIN M60 HALF 4
6 P02011 NUT LOCKM30 18
7 P02037 WASHER SPRING M12 2
8 P02484 LYNCH PIN CAT 2 4
9 P02600 WASHER FLAT M10 4
10 P02601 WASHER FLAT M12 2
11 P02604 WASHER FLAT M24 @50 2
12 P02608 WASHER FLAT M30 26
13 P03482 BOLT M8x50 GR. 8.8 2
14 P05491 BOLT 1" UNFx4'2" GR.V 2
15 P05492 NUT LOCK 1" UNF 2
16 P05534 NUT LOCKM10 2
17 P05535 WASHER FLAT M8 8
18 P05821 PLUG 12N 7 PIN 1
19 P06651 BOLT M10x25 GR. 8.8 2
20 P07361 GREASE NIPPLE 45° 1
21 P07930 DOC VALVE VODL/SC12 1
22 P08817 WASHER SPRING M8 6
23 P08851 SPANNER 66AF 1
24 P08853 SPANNER 90AF 1
25 P08894 SPANNER 66AF BENT 1
26 P09001 CHASSIS - SOLO 450/600 1
27 P09040 BOLT M60x245 2
28 P09073 PIN - @25x115 4
29 P09078 MANIFOLD - TINE CONTROL 1
30 P09082 BOLT M30x285 GR. 8.8 10
31 P09091 BULKHEAD PLATE - FRONT 1
32 P09092 HOSE STOWAGE PLATE 1
33 P09108 ACCUMULATOR CLAMP 2
34 P09112 CLAMP 2" BSP PAIR 27
35 P09113 CLAMP -TOP PLATE 23
36 P09293 BULKHEAD LOCKPLATE 1
37 P09958 ACCUMULATOR 2L PISTON 60b. 1
38 P10049 BOLT M8x25 STAUFF STACK 4
39 P10234 LOCKCLIP 4
40 P10278 BOLT M8x45 GR. 8.8 23
41 P10342 BOLT M8x16 GR. 8.8 6
42 P10882 BUSH @72x@60x60 NYLON 2
43 P11156 SHIM KIT FOR @60mm ROD 2

Solo|61

Operating Instructions



7. Parts & Assembly

of
®

A
T

7
W

\ S}
™
”
577
\\
Q R

S

B \
i/

SERIAL NO. A@ﬁ@@Z |S§E

DTEFARL'E ASSEMBLY - SOLO 450/600




7. Parts & Assembly

-
AS0632 LIFT AXLE ASSEMBLY
SOLO 450=600 BIHM
ITEM| PART NO |DESCRIPTION | oty COMMENTS
1 P00071 NIPPLE - GREASE 6
2 P01646 BUSH SPRUNG - @40x@32x32 4
3 P01975 BOLT M30x260 GR. 8.8 2
4 P02011 NUT LOCK M30 2
5 P02608 WASHER FLAT M30 4
6 P02890 BUSH SPRUNG - @72x@62x60 4
7 P08883LH WHEEL ASSEMBLY 8 STUD -700x22 TYR 1
8 P08883RH WHEEL ASSEMBLY -10STUD -700x22 T® 1
9 P09004 LIFT AXLE 1
10 P10104 STUD - WHEEL M22x60 1
11 P10105 NUT WHEEL M22 1
12
13
14
15
16
17
18
19
20
21
22
23
24
25

26
27
28
29
30

31
32
33
34
35

36
37
38
39
40

41
42
43
44
45

46
47
48
49
50

Solo|63

Operating Instructions



7. Parts & Assembly

ASTE99 A"

11447

PART NO. | FROM SERIAL NO.|TO SERIAL NO.

prawn- CAR
paTE-- 06/05/2005

m © 2005

MACHINE:-
SOLO 450

DRAWBAR ASSEMBLY

DESCRIPTION:
EA

64 | Solo

Operating Instructions



7. Parts & Assembly

-
AS1699A REAR DRAWBAR ASSEMBLY BIHBA
ITEM I PART NO DESCRIPTION I QTY COMMENTS
1 P12476 DRAWBAR REAR -450 1
2 P09061 LIGHT MOUNT 2
3 P09103 BULKHEAD PLATE 1
4 P09107 BULKHEAD PLATE 1
5 P08564 TRAILER SOCKET FEMALE 12N KIT 1
6 PO05797 LIGHT UNIT 2
7 P05820 JUNCTION BOX 1
8 P09517 PERFECT HITCH - REAR 1
9 P10235 DRAWBAR PIN @30 1
10 P02484 LYNCH PIN CAT 2 1
11 P00941 BOLT M30x90 GR. 8.8 4
12 P02608 WASHER FLAT M30 4
13 P02011 NUT LOCKM30 4
14 P02602 WASHER FLAT M16 8
15 P02008 NUT LOCKM16 4
16 P02649 BOLT M16x90 GR. 8.8 4
17 P02601 WASHER FLAT M12 8
18  P00003 BOLT M12x40 GR. 8.8 4
19 P02007 NUT LOCKM12 4
20 P05800 LIGHT PLATE 2
21 P09226 BOLT M10x80 GR. 8.8 4
22 P02600 WASHER FLAT M10 4
23 P05534 NUT LOCKM10 4
24 P07544 PLASTIC END CAP 50x50 2
25 P05796 REFLECTOR -RED 2
26 P06400 BOLT M4x15 GR. 8.8 4
27 P06402 WASHER FLAT M4 4
28 P06401 NUT PLAIN M4 4
29 P06337 BULB INDICATOR LLB 335 2
30 P06338 BULB STOP/TAIL LIGHT LLB 380 2
31 P02603 WASHER FLAT M20 4
32 P01224 BOLT M20x180 GR. 8.8 2
33 P02009 NUT LOCKM20 2
34 P09534 CIRCLIP &35 8
35 P09535 WASHER WAVE 8
36 P09533 QUICKRELEASE FEM PULL TYPE 2' BSP 4

Solo|65

Operating Instructions



|

|

/
mﬂwm ON@?MM«Q "ON TVIM3S OL %ﬁ&

¥00Z/0L/6L “3¥A| GOOZ ® %
HYVY ~NMvyyda

009+05# 07108
-INIHOVIA

h@s_mwm,q WYY LHOIT n_7< v

MV MY

N

)

arts &Asszmbly A

T%m
‘ )

.
[e

H—

| £




7. Parts & Assembly

G
AS0920 SOLO 450+600
REAR DRAWBAR AND LIGHT UNIT BIHBA'
ITEM I PART NO DESCRIPTION I QTY COMMENTS
1 P00003 BOLT M12x40 GR. 8.8 4
2 P00941 BOLT M30x90 GR. 8.8 2
3 P01071 PIN @25x130 1
4 P01224 BOLT M20x180 GR. 8.8 2
5 P01274 PIN @25x115 1
6 P01704 BOLT M16x50 GR. 8.8 8
7 P01774 CYLINDER - @75x600 - 45 1
8 P02007 NUT LOCKM12 4
9 P02008 NUT LOCKM16 12
10 P02009 NUT LOCKM20 2
11 P02011 NUT LOCKM30 4
12 P02484 LYNCH PIN CAT 2 3
13 P02600 WASHER FLAT M10 4
14 P02601 WASHER FLAT M12 8
15 P02602 WASHER FLAT M16 16
16 P02603 WASHER FLAT M20 4
17 P02608 WASHER FLAT M30 4
18 P02649 BOLT M16x90 GR. 8.8 4
19 P02789 BOLT M8x20 GR. 8.8 2
20 P03471 BOLT M30x80 GR. 8.8 2
21 P04754 NUT LOCKM8 4
22 P05534 NUT LOCKM10 4
23 P05535 WASHER FLAT M8 10
24 P05796 REFLECTOR -RED 2
25 P05797 LIGHT UNIT 2
26 P05800 LIGHT PLATE 2
27 P05820 JUNCTION BOX 1
28 P06337 BULB INDICATOR LLB 335 2
29 P06338 BULB STOP/TAIL LIGHT LLB 380 2
30 P06400 BOLT M4x15 GR. 8.8 4
31 P06401 NUT PLAIN M4 4
32 P06402 WASHER FLAT M4 4
33 P07544 PLASTIC END CAP 50x50 2
34 P08440 WASHER SHIM 0.5mm 8
35 P08564 TRAILER SOCKET FEMALE 12N KIT 1
36 P08817 WASHER SPRING M8 2
37 P09046 DRAWBAR - REAR 1
38 P09061 LIGHT MOUNT 2
39 P09103 BULKHEAD PLATE 1
40 P09107 BULKHEAD PLATE 1
41 P09226 BOLT M10x80 GR. 8.8 4
42 P09517 PERFECT HITCH -REAR 1
43 P09533 QUICKRELEASE FEM PULLTYPE 2'BSF 4
44 P09534 CIRCLIP @35 8
45 P09535 WASHER WAVE 8
46 P09597 BOLT M8x25 GR. 8.8 4
47 P10042 LIGHT BOARD RH 1
48 P 10043 LIGHT BOARD LH 1
49 P10235 DRAWBAR PIN &30 1
50 P10420 THRUST PAD 4
51 P10421 THRUST PAD PLATE 2
52 P10422 BULKHEAD PLATE 1
53 P10423 REAR DRAWBAR BASE 1
54 P11238 LIGHT MOUNT 2

[6)]
[3)]

Solo |67
Operating Instructions



7. Parts & Assembly

AST719 A

11838

PART NO. | FROM SERIAL NO.|TO SERIAL NO.

prawn- CAR
paTE-- 21/04/2005

m © 2005

MACHINE:-
SOLO 450

SOLO 450 FRONT LH WING

DESCRIPTION:

68 | Solo

Operating Instructions



7. Parts & Assembly

-
AS1719A SOLO 450 FRONT LH WING BIHM
ITEM I PART NO DESCRIPTION | QTY COMMENTS

1 AS1717 SOLO 450 FNT WING CYL ASSEMBLY 2

2 P00023 BOLT M24x160 GR. 8.8 2

3 P00071 NIPPLE - GREASE 3

4 P01645 BUSH SPRUNG - @32xJ26x32 3

5 P02010 NUT LOCKM24 6

6 P02604 WASHER FLAT M24 @50 12

7 PO3117 BOLT M24x120 GR. 8.8 2

8 P04126 BUSH SPRUNG - @32x@26x20 4

9 P08802 SHIMKIT 7 PIECE 1

10 P09112 CLAMP 2" BSP PAIR 3

11 P09113 CLAMP -TOP PLATE 3

12 P09436 CYLINDER - @75x200 - 45 1

13 P10278 BOLT M8x45 GR. 8.8 3

14 P12610 BOLT M24x120 GR 109 STR 2

15 P13233 WING FRONT LH -450 1

16

17

18

19

20

21

22

23

24

25

Solo|69

Operating Instructions



7. Parts & Assembly (kA

NO.|[TO SERIAL NO. A§S’T’\?§O ISKE

11838

PART NO. | FROM SERIAL

wn- CAR
.. 22/04/2005

m ©2005 ot

MACHINE:-

©

DESCRIPTION:-
SOLO 450 FRONT RH WING

@

70| Solo
Operating Instructions



7. Parts & Assembly

-
AS1720A SOLO 450 FRONT RH WING BIHM
ITEM I PART NO DESCRIPTION | QTY COMMENTS

1 AS1717 SOLO 450 FNT WING CYL ASSEMBLY 2

2 P00023 BOLT M24x160 GR. 8.8 2

3 P00071 NIPPLE - GREASE 3

4 P01645 BUSH SPRUNG - @32xJ26x32 3

5 P02010 NUT LOCKM24 6

6 P02604 WASHER FLAT M24 @50 12

7 PO3117 BOLT M24x120 GR. 8.8 2

8 P04126 BUSH SPRUNG - @32x@26x20 4

9 P08802 SHIMKIT 7 PIECE 1

10 P09112 CLAMP 2" BSP PAIR 3

11 P09113 CLAMP -TOP PLATE 3

12 P09436 CYLINDER - @75x200 - 45 1

13 P10278 BOLT M8x45 GR. 8.8 3

14  P12610 BOLT M24x120 GR 109 STR 2

15 P13236 FRONT WING RH -450 1

16

17

18

19

20

21

22

23

24

25

Solo|71
Operating Instructions



7. Parts & Assembly

©IA8T7H6 AT

SERIAL

NO.|TO

11866

RT NO. | FROM SERIAL

paTE-- 03/05/2005

DRAWN:- CAR

2005

Sl

SOLO 600

72| Solo
Operating Instructions



7. Parts & Assembly

-
AS1736A FRONT LH WING BIHM
ITEM I PART NO DESCRIPTION | QTY COMMENTS
1 P00071 NIPPLE - GREASE 4
2 P00983 BOLT M30x150 GR. 8.8 2
3 P01645 BUSH SPRUNG - @32xJ26x32 1
4 P02010 NUT LOCKM24 10
5 P02011 NUT LOCKM30 2
6 P02604 WASHER FLAT M24 @50 12
7 P02608 WASHER FLAT M30 4
8 PO0O3117 BOLT M24x120 GR. 8.8 2
9 P04025 BOLT M24x90 GR. 8.8 8
10 P08802 SHIMKIT 7 PIECE 1
11 P09035 RAM POINT BOLT ON 2
12 P09093 SHIM - 2mm 2
13 P09106 SHIM - 3mm 2
14  P09112 CLAMP 2" BSP PAIR 3
15 P09113 CLAMP -TOP PLATE 3
16 P09436 CYLINDER - @75x200 - 45 1
17 P10278 BOLT M8x45 GR. 8.8 3
18 P10636 BUSH SPRUNG - @40xd31x20 4
19 P13263 FRONT WING LH -600 1

Solo(73
Operating Instructions



7. Parts & Assembly

LE4kSV

‘ONVI¥3S OL

99811

"ON IVI¥3S WOH4d

‘ON Ldvd

500¢2/S0/y0 “3Lva

¥vo “NMvdd

009 O10S
-INIHOVIN

ONIM HY LN

“NOLLdI

odd
o)

SE[E]

Solo

74

Operating Instructions




7. Parts & Assembly

-
AS1737A FRONT RH WING BIHM
ITEM I PART NO DESCRIPTION | QTY COMMENTS
1 P00071 NIPPLE - GREASE 4
2 P00983 BOLT M30x150 GR. 8.8 2
3 P01645 BUSH SPRUNG - @32xJ26x32 1
4 P02010 NUT LOCKM24 10
5 P02011 NUT LOCKM30 2
6 P02604 WASHER FLAT M24 @50 12
7 P02608 WASHER FLAT M30 4
8 PO0O3117 BOLT M24x120 GR. 8.8 2
9 P04025 BOLT M24x90 GR. 8.8 8
10 P08802 SHIMKIT 7 PIECE 1
11 P09035 RAM POINT BOLT ON 2
12 P09093 SHIM - 2mm 2
13 P09106 SHIM - 3mm 2
14  P09112 CLAMP 2" BSP PAIR 3
15 P09113 CLAMP -TOP PLATE 3
16 P09436 CYLINDER - @75x200 - 45 1
17 P10278 BOLT M8x45 GR. 8.8 3
18 P10636 BUSH SPRUNG - @40xd31x20 4
19 P13266 FRONT WING RH - 600 1

Solo|75
Operating Instructions



1704 dIN ONIM HT dV3d 0S¥ OT10S

“NOILdI4OS3a

LipLL S002P0I9Z 2459 5002 © [VEIAS
qu_ _\WJ._@(WMZ« "ON TVIM3S O1|"ON TVIMIS WO¥L | 'ON L¥vd HyD ~“NMvdd -INIHOVIN

7. Parts & Assembly

Solo
Operating Instructions

76



7. Parts & Assembly

-
AS1831 REAR WING LH MID ROLL
SOLO 450 BIHM
ITEM I PART NO DESCRIPTION | QTY COMMENTS
1 AS1718 SOLO 450 REAR WING CYL ASSEMBLY 1
2 P00023 BOLT M24x160 GR. 8.8 1
3 P00071 NIPPLE - GREASE 5
4 P01645 BUSH SPRUNG - @32xJ26x32 2
5 P01913 CYLINDER - @75x250 - 45 1
6 P02010 NUT LOCKM24 4
7 P02484 LYNCH PIN CAT 2 1
8 P02604 WASHER FLAT M24 @50 8
9 P03117 BOLT M24x120 GR. 8.8 2
10 P04126 BUSH SPRUNG - @32x@26x20 2
11 P08331 1" DIATABLE 3LIGHT 1
12 P08802 SHIMKIT 7 PIECE 2
13 P08833 SHIM COLLAR @45 1
14 P09112 CLAMP 2" BSP PAIR 3
15 P09113 CLAMP -TOP PLATE 3
16 P09436 CYLINDER - @75x200 - 45 1
17 P10278 BOLT M8x45 GR. 8.8 3
18 P 12266 WING REAR LH 1
19 P12610 BOLT M24x120 GR 109 STR 1
20 P 13508 REAR ROLL PIN 1

Solo |77
Operating Instructions



7. Parts & Assembly

ASTE32 A

11447

PART NO. | FROM SERIAL NO.|TO SERIAL NO.

prawn- CAR
DATE-- 26/04/2005

m © 2005

MACHINE:-
SOLO 450

450 REAR RH WING MID ROLL

DESGRIPTION:
L

S

78 | Solo
Operating Instructions



7. Parts & Assembly

-
AS1832A REAR RH WING MID ROLL BIHM
ITEM I PART NO DESCRIPTION | QTY COMMENTS
1 AS1718 SOLO 450 REAR WING CYL ASSEMBLY 1
2 P00023 BOLT M24x160 GR. 8.8 1
3 P00071 NIPPLE - GREASE 5
4 P01645 BUSH SPRUNG - @32xJ26x32 2
5 P01913 CYLINDER - @75x250 - 45 1
6 P02010 NUT LOCKM24 4
7 P02484 LYNCH PIN CAT 2 1
8 P02604 WASHER FLAT M24 @50 8
9 P03117 BOLT M24x120 GR. 8.8 2
10 P04126 BUSH SPRUNG - @32x@26x20 2
11 P08331 1" DIATABLE 3LIGHT 1
12 P08802 SHIMKIT 7 PIECE 2
13 P08833 SHIM COLLAR @45 1
14 P09112 CLAMP 2" BSP PAIR 3
15 P09113 CLAMP -TOP PLATE 3
16 P09436 CYLINDER - @75x200 - 45 1
17 P10278 BOLT M8x45 GR. 8.8 3
18 P 12463 WING REAR RH 1
19 P12610 BOLT M24x120 GR 109 STR 1
20 P 13508 REAR ROLL PIN 1

Solo(79
Operating Instructions



m_Kw_ ®m$<w\ww< ‘ONIVI¥3IS OL|"

yA44%"

ON VI¥3S WOH4

‘ON Ldvd

S002/70/9g_~3Lva %
HyD “NMvHa s00ce i “INIHOVIN

1709 dv3d ONIM H1 dv3d 0S5y O10S

“NOILdIY4OS3a

7. Parts & Assembly

cl

9l

®

6l

Solo

80

Operating Instructions




7. Parts & Assembly

-
AS1729A SOLO 450 REAR LH WING REAR ROLL BIHM
ITEM I PART NO DESCRIPTION | QTY COMMENTS
1 AS1718 SOLO 450 REAR WING CYLASSEMBLY 1
2 P00023 BOLT M24x160 GR. 8.8 1
3 P00071 NIPPLE - GREASE 5
4 P01645 BUSH SPRUNG - @32xJ26x32 2
5 P01913 CYLINDER - @75x250 - 45 1
6 P02010 NUT LOCKM24 4
7 P02604 WASHER FLAT M24 @50 10
8 PO0O3117 BOLT M24x120 GR. 8.8 2
9 P04126 BUSH SPRUNG - @32x@26x20 2
10 P05491 BOLT 1" UNFx4'2" GR.V 1
11 P05492 NUT LOCK 1" UNF 1
12 P08802 SHIMKIT 7 PIECE 2
13 P08833 SHIM COLLAR @45 1
14  P09112 CLAMP V2" BSP PAIR 3
15 P09113 CLAMP -TOP PLATE 3
16 P09436 CYLINDER - @75x200 - 45 1
17 P10278 BOLT M8x45 GR. 8.8 3
18 P12610 BOLT M24x120 GR 109 STR 1
19 P12657 WING REAR LH 1

Solo|81

Operating Instructions



7. Parts & Assembly

O
N 9‘;

/ = NI
=

7 T

AST730 A

11447

PART NO. | FROM SERIAL NO.|TO SERIAL NO.

prawn- CAR
DATE-- 26/04/2005

m © 2005

MACHINE:-
SOLO 450

SOLO 450 REAR RH WING REAR ROLL

DESCRIPTION:

82 | Solo

Operating Instructions



7. Parts & Assembly

-
AS1730A SOLO 450 REAR RH WING REAR ROLL BIHM
ITEM I PART NO DESCRIPTION | QTY COMMENTS
1 AS1718 SOLO 450 REAR WING CYLASSEMBLY 1
2 P00023 BOLT M24x160 GR. 8.8 1
3 P00071 NIPPLE - GREASE 5
4 P01645 BUSH SPRUNG - @32xJ26x32 2
5 P01913 CYLINDER - @75x250 - 45 1
6 P02010 NUT LOCKM24 4
7 P02604 WASHER FLAT M24 @50 10
8 PO0O3117 BOLT M24x120 GR. 8.8 2
9 P04126 BUSH SPRUNG - @32x@26x20 2
10 P05491 BOLT 1" UNFx4'2" GR.V 1
11 P05492 NUT LOCK 1" UNF 1
12 P08802 SHIMKIT 7 PIECE 2
13 P08833 SHIM COLLAR @45 1
14  P09112 CLAMP 2" BSP PAIR 3
15 P09113 CLAMP -TOP PLATE 3
16 P09436 CYLINDER - @75x200 - 45 1
17 P10278 BOLT M8x45 GR. 8.8 3
18 P12610 BOLT M24x120 GR 109 STR 1
19 P12669 WING REAR RH R-R450 1

Solo|83

Operating Instructions



7. Parts & Assembly

L 6990V o

mmmmmmmmmmmmmmmmmmmmmmmmmmm

-ANIHOVIN

1VINHO4L o - H1 ATdINISSY ONIM dY3d

-NOILdIYOs3d

Operating Instructions

Solo

84



7. Parts & Assembly

-
AS0669 REAR WING ASSEMBLY LH
SOLO 600 BIHBA
ITEM I PART NO DESCRIPTION | QTY COMMENTS
1 P00071 NIPPLE - GREASE 3
2 P00983 BOLT M30x150 GR. 8.8 1
3 P01645 BUSH SPRUNG - @32xJ26x32 3
4 P02010 NUT LOCKM24 4
5 P02011 NUT LOCKM30 1
6 P02604 WASHER FLAT M24 @50 8
7 P02608 WASHER FLAT M30 2
8 P04025 BOLT M24x90 GR. 8.8 4
9 P05492 NUT LOCK 1" UNF 2
10 P05567 BOLT 1" UNFx5" GR.V 2
11 P07361 GREASE NIPPLE 45° 2
12 P09033 REAR WING CARRIER LH 1
13 P09035 RAM POINT BOLT ON 1
14 P09093 SHIM - 2mm 3
15 P09106 SHIM - 3mm 3
16 P09112 CLAMP 2" BSP PAIR 2
17 P09113 CLAMP -TOP PLATE 2
18  P10278 BOLT M8x45 GR. 8.8 2
19 P10636 BUSH SPRUNG - @40xd31x20 2

Solo|85

Operating Instructions



7. Parts & Assembly

T AS066s D"

9128

prawn:- ARH
DATE.- 18/10/2004

DESCRIPTION:-
REAR WING ASSEMBLY RH - R FORMAT

86 | Solo

Operating Instructions



7. Parts & Assembly

-
AS0668 REAR WING ASSEMBLY RH
SOLO 600 BIHBA
ITEM I PART NO DESCRIPTION | QTY COMMENTS
1 P00071 NIPPLE - GREASE 3
2 P00983 BOLT M30x150 GR. 8.8 1
3 P01645 BUSH SPRUNG - @32xd26x32 3
4 P02010 NUT LOCKM24 4
5 P02011 NUT LOCKM30 1
6 P02604 WASHER FLAT M24 @50 8
7 P02608 WASHER FLAT M30 2
8 P04025 BOLT M24x90 GR. 8.8 4
9 P05492 NUT LOCK 1" UNF 2
10 P05567 BOLT 1" UNFx5" GR.V 2
11 P07361 GREASE NIPPLE 45° 2
12 P09032 REAR WING CARRIER RH 1
13 P09035 RAM POINT BOLT ON 1
14 P09093 SHIM - 2mm 3
15 P09106 SHIM - 3mm 3
16 P09112 CLAMP 2" BSP PAIR 2
17 P09113 CLAMP -TOP PLATE 2
18  P10278 BOLT M8x45 GR. 8.8 2
19 P10636 BUSH SPRUNG - @40xd31x20 2

Solo (87
Operating Instructions



7. Parts & Assembly

SERIAL NO. A§?j%g0 ISESE

0. | FROM SERIAL NO.|TO
12619

prAwN:- ARH
pDATE-- 29/09/2004

DESCRIPTION:-
WING ASSEMBLY - MID ROLL RH

88 | Solo

Operating Instructions



7. Parts & Assembly

-
AS0660D SOLO 600 - MID ROLL WING LH BIHM
ITEM I PART NO DESCRIPTION | QTY COMMENTS
1 P00071 NIPPLE - GREASE 3
2 P00983 BOLT M30x150 GR. 8.8 1
3 PO01645 BUSH SPRUNG - @32xJ26x32 2
4 P02010 NUT LOCKM24 4
5 P02011 NUT LOCKM30 1
6 P02604 WASHER FLAT M24 @50 6
7 P02608 WASHER FLAT M30 2
8 P04025 BOLT M24x90 GR. 8.8 4
9 P05492 NUT LOCK 1" UNF 1
10 P05567 BOLT 1" UNFx5" GR.V 1
11 P07361 GREASE NIPPLE 45° 2
12 P09019 WING CARRIER REAR LH MID ROLL 1
13 P09035 RAM POINT BOLT ON 1
14 P09093 SHIM - 2mm 3
15 P09106 SHIM - 3mm 3
16 P10636 BUSH SPRUNG - @40xd31x20 2
17
18
19
20
21
22
23
24
25

Solo|89

Operating Instructions



7. Parts & Assembly

ERIAL NO. Agﬁrggg ISESE

OM SERIAL NO.
12619

wn- ARH
.. 28/09/2004

m ©2004 o2t

DESCRIPTION:-
WING CARRIER ASSEMBLY REAR RH MID ROLL

90 | Solo

Operating Instructions



7. Parts & Assembly

-
AS0659D SOLO 600 - MID ROLL WING RH BIHM
ITEM I PART NO DESCRIPTION | QTY COMMENTS
1 P00071 NIPPLE - GREASE 3
2 P00983 BOLT M30x150 GR. 8.8 1
3 PO01645 BUSH SPRUNG - @32xd26x32 2
4 P02010 NUT LOCKM24 4
5 P02011 NUT LOCKM30 1
6 P02604 WASHER FLAT M24 @50 6
7 P02608 WASHER FLAT M30 2
8 P04025 BOLT M24x90 GR. 8.8 4
9 P05492 NUT LOCK 1" UNF 1
10 P05567 BOLT 1" UNFx5" GR.V 1
11 P07361 GREASE NIPPLE 45° 2
12 P09018 WING CARRIER REAR RH MID ROLL 1
13 P09035 RAM POINT BOLT ON 1
14 P09093 SHIM - 2mm 3
15 P09106 SHIM - 3mm 3
16 P10636 BUSH SPRUNG - @40xd31x20 2
17
18
19
20
21
22
23
24
25

Solo|91

Operating Instructions



7. Parts & Assembly

NNV o7R:S

PART NO. | FROM SERIAL NO. |TO SERIAL

DRAWN:- CAR

© 2005 Tpare. 2270472005

StMpal

MACHINE:-
SOLO 450

8450 - FRONT LH GANG

92

Solo
Operating Instructions




7. Parts & Assembly

-
AS1724 SOLO 450 - FRONT LH GANG BIHBA
ITEM | PART NO DESCRIPTION | QTY COMMENTS
1 AS1725 SR 2/3 DISC GREASE PIPE ASSEMBLY 2
2 AS1743 9BLADE SR2 GANG 1
3 P00002 BOLT U M12 GR8.8 70x54 14
4 P00054 BOLT M30x100 GR. 8.8 2
5 P00717 NUT PLAIN M24 4
6 P00789 BOLT M24x180 GR. 8.8 4
7 P00895 SCRAPER LH THROW 7
8 P01645 BUSH SPRUNG - @32x@226x32 1
9 P02007 NUT LOCKM12 28
10 P02011 NUT LOCKM30 3
11 P02593 WASHER SPRING M24 4
12 P02601 WASHER FLAT M12 28
13 P02605 WASHER FLAT M24 @60 8
14 P02608 WASHER FLAT M30 4
15 P05047 BOLT M30x160 GR.8.8 STR 1
16 P09045 GANG SLIDER BUSH 2
17 P10184 WASHER SHIM 0.5mm 6
18 P11887 PILLAR SCRAPER LH THROW 2
19 P 12064 GANG FRONT LH 1

N
o

N NN NN
a b WODN =

W NN DNDN
O © 00 N O

W W W W W
a b ON -

B W W W W
o © 0 N O

LR B i
a b WON -

a b b B D
o © 0o N O

Solo|93

Operating Instructions



7. Parts & Assembly

PART NO. | FROM SERIAL NO.|TO SERIAL NO. Aggﬁ;\??G ISgE

DRAWN:- CAR

© 2005 [pate. 250472005

Stptpal

MACHINE:-
SOLO 450

SOTE450 - FRONT RH GANG

94 (Solo
Operating Instructions



7. Parts & Assembly

-
AS1726 SOLO 450 - FRONT RH GANG BIHM
ITEM I PART NO DESCRIPTION | QTY COMMENTS
1 AS1725 SR 2/3 DISC GREASE PIPE ASSEMBLY 2
2 AS1743 9BLADE SR2 GANG 1
3 P00002 BOLT U M12 GR8.8 70x54 14
4 P00054 BOLT M30x100 GR. 8.8 2
5 P00717 NUT PLAIN M24 4
6 P00789 BOLT M24x180 GR. 8.8 4
7 P00894 SCRAPER RH THROW 7
8 P01645 BUSH SPRUNG - @32x@26x32 1
9 P02007 NUT LOCKM12 28
10 P02011 NUT LOCKM30 3
11 P02593 WASHER SPRING M24 4
12 P02601 WASHER FLAT M12 28
13 P02605 WASHER FLAT M24 @60 8
14 P02608 WASHER FLAT M30 4
15 P05047 BOLT M30x160 GR.8.8 STR 1
16 P09045 GANG SLIDER BUSH 2
17 P10184 WASHER SHIM 0.5mm 6
18 P11888 PILLAR SCRAPER RH THROW 2
19 P12381 GANG FRONT RH 1

Solo|95

Operating Instructions



7. Parts & Assembly

PART NO. | FROM SERIAL NO.|TO SERIAL NO. A@S'T"?gg ISgE

prAwN:- CAR

© 2005 [pate.- 05/05/2005

StMpal

MACHINE:-
SOLO 600

FROKTIH cANG

96 | Solo

Operating Instructions



7. Parts & Assembly

-
AS1739 FRONT LH GANG BIHM
ITEM I PART NO DESCRIPTION | QTY COMMENTS
1 AS0675 DISC GANG 7 BLADE S2 1
2 AS0676 DISC GANG 1+5 BLADE S2 1
3 AS1725 SR 2/3 DISC GREASE PIPE ASSEMBLY 4
4 P00002 BOLT U M12 GR8.8 70x54 18
5 P00054 BOLT M30x100 GR. 8.8 2
6 P00717 NUT PLAIN M24 8
7 P00789 BOLT M24x180 GR. 8.8 8
8 P00895 SCRAPER LH THROW 9
9 P01645 BUSH SPRUNG - @32x@26x32 1
10 P02007 NUT LOCKM12 36
11 P02011 NUT LOCKM30 3
12 P02593 WASHER SPRING M24 8
13 P02601 WASHER FLAT M12 36
14 P02605 WASHER FLAT M24 @60 16
15 P02608 WASHER FLAT M30 6
16 P02793 BOLT M30x220 GR. 8.8 1
17 P09045 GANG SLIDER BUSH 2
18 P10184 WASHER SHIM 0.5mm 6
19 P11887 PILLAR SCRAPER LH THROW 4
20 P13311 GANG FRONT LH -600 1

Solo (97
Operating Instructions



7. Parts & Assembly (kA

PART NO. | FROM SERIAL NO.|TO SERIAL NO. A@S'Tvzo ISgE

prAwN:- CAR
DATE:- 05/05/2005

m © 2005

MACHINE:-
SOLO 600

816800 - FRONT RH GANG

98 | Solo

Operating Instructions



7. Parts & Assembly

-
AS1740 SOLO 600 - FRONT RH GANG BIHM
ITEM I PART NO DESCRIPTION | QTY COMMENTS
1 AS0675 DISC GANG 7 BLADE S2 1
2 AS0676 DISC GANG 1+5 BLADE S2 1
3 AS1725 SR 2/3 DISC GREASE PIPE ASSEMBLY 4
4 P00002 BOLT U M12 GR8.8 70x54 18
5 P00054 BOLT M30x100 GR. 8.8 2
6 P00717 NUT PLAIN M24 8
7 P00789 BOLT M24x180 GR. 8.8 8
8 P00894 SCRAPER RH THROW 9
9 P01645 BUSH SPRUNG - @32x@26x32 1
10 P02007 NUT LOCKM12 36
11 P02011 NUT LOCKM30 3
12 P02593 WASHER SPRING M24 8
13 P02601 WASHER FLAT M12 36
14 P02605 WASHER FLAT M24 @60 16
15 P02608 WASHER FLAT M30 6
16 P02793 BOLT M30x220 GR. 8.8 1
17 P09045 GANG SLIDER BUSH 2
18 P10184 WASHER SHIM 0.5mm 6
19 P11888 PILLAR SCRAPER RH THROW 4
20 P13312 GANG FRONT RH -600 1

Solo|99

Operating Instructions



7. Parts & Assembly

PART NO. | FROM SERIAL NO.|TO SERIAL NO. A@%V?? IS@E

prAwN:- CAR

© 2005 [pate.- 25/0472005

StMpal

MACHINE:-
SOLO 450

SO1E"480 - REAR LH GANG

100 | Solo

Operating Instructions



7. Parts & Assembly

-
AS1727 SOLO 450 - REAR LH GANG BIHM
ITEM I PART NO DESCRIPTION | QTY COMMENTS
1 AS1725 SR 2/3 DISC GREASE PIPE ASSEMBLY 2
2 AS1742 9BLADE SR2 GANG 1
3 P13385 SCRAPER REVERSED RH THROW 1
4 P00002 BOLT U M12 GR8.8 70x54 14
5 P00036 BOLT M30x180 GR. 8.8 1
6 P00054 BOLT M30x100 GR. 8.8 2
7 P00717 NUT PLAIN M24 4
8 P00789 BOLT M24x180 GR. 8.8 4
9 P00894 SCRAPER RH THROW 6
10 P01645 BUSH SPRUNG - @32x@26x32 2
11 P02007 NUT LOCKM12 28
12 P02011 NUT LOCKM30 3
13 P02593 WASHER SPRING M24 4
14 P02601 WASHER FLAT M12 28
15 P02605 WASHER FLAT M24 @60 8
16 P02608 WASHER FLAT M30 4
17 P09045 GANG SLIDER BUSH 2
18 P10184 WASHER SHIM 0.5mm 6
19 P11888 PILLAR SCRAPER RH THROW 2
20 P13223 GANG REAR LH -450 1

Solo|101

Operating Instructions



7. Parts & Assembly

®

U S
DG

PART NO. | FROM SERIAL NO.|TO SERIAL NO. A@S'T’?§8 IS@E

prAWN:- CAR

© 2005 [pate.- 26/0472005

StMpal

MACHINE:-
SOLO 450

SOTE"480 - REAR RH GANG

102 | Solo

Operating Instructions



7. Parts & Assembly

-
AS1728 SOLO 450 - REAR RH GANG BIHBA
ITEM I PART NO DESCRIPTION | QTY COMMENTS
1 AS1725 SR 2/3 DISC GREASE PIPE ASSEMBLY 2
2 P10149 BULKHEAD 1/8" BSP 1
3 P10344 NUT PLAIN 1/8" BSPP 1
4 P10627 GREASE EXTENSION PIPE 430mm 1
5 P13136 ADAPTOR MALE 1/8"BSP -MALE 1/8"BS 1
6 P00071 NIPPLE - GREASE 1
7 P10019 GREASE PIPE MOUNT 1
8 P10578 WASHER 3/8" SHAKEPROOF 2
9 AS1742 9 BLADE SR2 GANG 1
10 P13384 SCRAPER REVERSED LH THROW 1
11 P00002 BOLT U M12 GR8.8 70x54 14
12 P00036 BOLT M30x180 GR. 8.8 1
13 P00054 BOLT M30x100 GR. 8.8 2
14 P00717 NUT PLAIN M24 4
15 P00789 BOLT M24x180 GR. 8.8 4
16 P00895 SCRAPER LH THROW 6
17 P01645 BUSH SPRUNG - @32xJ26x32 2
18 P02007 NUT LOCKM12 28
19 P02011 NUT LOCKM30 3
20 P02593 WASHER SPRING M24 4
21 P02601 WASHER FLAT M12 28
22 P02605 WASHER FLAT M24 @60 8
23 P02608 WASHER FLAT M30 4
24 P09045 GANG SLIDER BUSH 2
25 P10184 WASHER SHIM 0.5mm 6
26 P11887 PILLAR SCRAPER LH THROW 2
27 P13229 GANG REAR RH -450 1

Solo|103

Operating Instructions



7. Parts & Assembly (EdmA

/ / 7~ 2
. 7
a - 7 W ~
) _ -
y ___/ »‘3"“—\\).‘3’ ARG

N

PART NO. | FROM SERIAL NO.|TO SERIAL NO. Ag%“@gS ISBJE

CAR

© 2005 [paTe- 05/05/2005

DRAWN:-

StMpal

MACHINE:-
SOLO 600

816800 - REAR LH GANG

104 | Solo

Operating Instructions



7. Parts & Assembly

-
AS1698 SOLO 600 - REAR LH GANG BIHM
ITEM I PART NO DESCRIPTION | QTY COMMENTS

1 AS1114 DISC GANG 5 + 1 BLADE - 250mm 1

AS1695 7 BLADE SR2 REAR INSIDE GANG 1
3 AS1725 SR 2/3 DISC GREASE PIPE ASSEMBLY 4
4 P13385 SCRAPER REVERSED RH THROW 1
5 P00002 BOLT U M12 GR8.8 70x54 18
6 P00054 BOLT M30x100 GR. 8.8 2
7 P00717 NUT PLAIN M24 8
8 P00789 BOLT M24x180 GR. 8.8 8
9 P00894 SCRAPER RH THROW 8
10 P01645 BUSH SPRUNG - @32x@26x32 1
11 P02007 NUT LOCKM12 36
12 P02011 NUT LOCKM30 3
13 P02593 WASHER SPRING M24 8
14 P02601 WASHER FLAT M12 36
15 P02605 WASHER FLAT M24 @60 16
16 P02608 WASHER FLAT M30 6
17 P04237 BOLT M30x240 GR. 8.8 1
18 P09045 GANG SLIDER BUSH 2
19 P10184 WASHER SHIM 0.5mm 6
20 P11888 PILLAR SCRAPER RH THROW 4
21 P13269 GANG REAR LH - 600 1

Solo|105

Operating Instructions



7. Parts & Assembly

W%

) (©)/0)
@°//
08 o)) l‘\/
774
P

AST697 A

11866

PART NO. | FROM SERIAL NO.|TO SERIAL NO.

prAwN:- CAR
DATE:- 06/05/2005

m © 2005

MACHINE:-
SOLO 600

LO 600 - REAR RH GANG

DESCRIPTION:-

S

106 | Solo

Operating Instructions



7. Parts & Assembly

-
AS1697 SOLO 600 - REAR RH GANG BIHM
ITEM I PART NO DESCRIPTION | QTY COMMENTS
1 AS1114 DISC GANG 5 + 1 BLADE - 250mm 1
2 AS1695 7 BLADE SR2 REAR INSIDE GANG 1
3 AS1725 SR 2/3 DISC GREASE PIPE ASSEMBLY 4
4 P13384 REVERSED DISC SCRAPER RH 1
5 P00002 BOLT U M12 GR8.8 70x54 18
6 PO00054 BOLT M30x100 GR. 8.8 2
7 POO717 NUT PLAIN M24 8
8 P00789 BOLT M24x180 GR. 8.8 8
9 PO00895 MOULDBOARD SCRAPER LH 8
10 P01645 BUSH SPRUNG - @32x@26x32 1
11 P02007 NUT LOCKM12 36
12 P02011 NUT LOCKM30 3
13 P02593 WASHER SPRING M24 8
14 P02601 WASHER FLAT M12 36
15 P02605 WASHER FLAT M24 60 16
16 P02608 WASHER FLAT M30 6
17 P04237 BOLT M30x240 GR. 8.8 1
18 P09045 GANG SLIDER BUSH 2
19 P10184 WASHER SHIM 0.5mm 6
20 P11887 PILLAR SCRAPER FRONT LH 4
21 P13270 SR2REAR DISC GANGRH 1

Solo|107
Operating Instructions



7. Parts & Assembly (kA

ASTTe5 T

PART NO. | FROM SERIAL NO.|TO SERIAL NO.

DATE.. 11/10/2004 | P11745

prawn- CAR

@)
SIMBA| © 2005

SOLO 450/600

MACHINE:-

(@)
(12)
(©)
ULTER COVERER ASSEMBLY LH

DESCRIPTION:

CcO

108 | Solo

Operating Instructions



7. Parts & Assembly

-
AS1165C SOLO 450/600 - LH COVERER BIHM
ITEM I PART NO DESCRIPTION | QTY COMMENTS
1 J220211381 SPINDLE 1
2 J232140171 HUB CAP 1
3 J910900608 GRUB SCREW M6x8 1
4 J911131272 NUT CASTLE M27x2 1
5 J913010636 ROLL PIN @5x36 1
6 P00001 BOLT M10x40 GR.8.8 8
7 P00003 BOLT M12x40 GR. 8.8 5
8 P00071 NIPPLE - GREASE 1
9 P02007 NUT LOCKM12 7
10 P02008 NUT LOCKM16 4
11 P02510 BOLT M16x160 GR. 8.8 4
12 P02600 WASHER FLAT M10 16
13 P02601 WASHER FLAT M12 14
14 P02602 WASHER FLAT M16 8
15 P02652 BOLT M12x90 GR. 8.8 2
16 P05534 NUT LOCKM10 8
17 P07544 PLASTIC END CAP 50x50 1
18 P10524 DISC COULTER @610 5 HOLE NOTCHED 1
19 P10543 COULTER KNIFE 1
20 P11396 COVERER ARM LH 1
21 P11397 VERTICAL AXLE LH 1
22 P11590 RUBBER ROD - @28x145 8
23 P11701 COVERER MOUNT PLATE 1
24 P12415 BEARING + SEAL KIT COMPLETE 1
25 P12466 COVERER BASE UNIT 1
26 P12469 CLAMP "U" - FABRICATED 2

Solo|109

Operating Instructions



HY ATaNISSY 43H3A0D d311N10D

-NOILdIY4OS3a

ovs11d | ¥002/01/80 ~3ivd 6002 ® % 009/0S7 OT0S
O%_m_\_\,___\wwd« “ON TVI43S OL|"ON TVI4IS WO¥4 | "ON L¥vd yyQ “NMvHa “INIHOVIN

7. Parts & Assembly

=
e
§

Operating Instructions

Solo

110



7. Parts & Assembly

-
AS1170A SOLO 450/600 -RH COVERER BIHM
ITEM I PART NO DESCRIPTION | QTY COMMENTS
1 J220211381 SPINDLE 1
2 J232140171 HUB CAP 1
3 J910900608 GRUB SCREW M6x8 1
4 J911131272 NUT CASTLE M27x2 1
5 J913010636 ROLL PIN @5x36 1
6 P00001 BOLT M10x40 GR.8.8 8
7 P00003 BOLT M12x40 GR. 8.8 5
8 P00071 NIPPLE - GREASE 1
9 P02007 NUT LOCKM12 7
10 P02008 NUT LOCKM16 4
11 P02510 BOLT M16x160 GR. 8.8 4
12 P02600 WASHER FLAT M10 16
13 P02601 WASHER FLAT M12 14
14 P02602 WASHER FLAT M16 8
15 P02652 BOLT M12x90 GR. 8.8 2
16 P05534 NUT LOCKM10 8
17 P07544 PLASTIC END CAP 50x50 1
18 P10524 DISC COULTER @610 5 HOLE NOTCHED 1
19 P10543 COULTER KNIFE 1
20 P11291 COVERER ARM -RH 1
21 P11405 COULTER ARM AXLE RH 1
22 P11590 RUBBER ROD - @28x145 8
23 P11701 COVERER MOUNT PLATE 1
24 P12415 BEARING + SEAL KIT COMPLETE 1
25 P12466 COVERER BASE UNIT 1
26 P12469 CLAMP "U" - FABRICATED 2

Solo|111
Operating Instructions



S00¢z/Lo/gL “3Lva

° 50020 \VAWIS

ONVO ¢dS 3av1d 6
-NOILdI¥033a

7. Parts & Assembly

Solo

112

Operating Instructions



7. Parts & Assembly

-
AS1743 FRONT GANG ASSEMBLY
SOLO 450 BIHM
ITEM| PART NO |DESCRIPTION | oty COMMENTS
1 P00007 BOLT M16x40 GR. 8.8 2
2 P00249 LOCKING PLATE 2
3 P00250 LOCKING KEY 2
4 P00251 CONVEXSPACER SERIES 2 1
5 P00254 CONCAVE SPACER SERIES 2 1
6 P00280 DISC BLADE CUTAWAY @650 COMB. 1
7 P00282 DISC BLADE CUTAWAY @700 COMB. 8
8 P02038 WASHER SPRING M16 2
9 P03133 BEARING UNIT S2 COMPLETE 2
10 P12174 NUT PLAIN M45x3 2 J911119456
11 P12585 AXLE DISC M45x2180EN 16 T 1
12 P13555 SPOOL - 250mm 6 NOT EQUIV. P00253
13
14
15
16
17
18
19
20
21
22
23
24
25

Solo|113

Operating Instructions



7. Parts & Assembly

,&| S4L208V |,

mmmmmmmmmmmmmmmmmmmmmmmmmmmmmm

0002/60/,g ~34¥a

Hyy “NMvdad

-:3INIHOVIN

¢S 3avd L ONYS) 2sld

Solo

114

Operating Instructions




7. Parts & Assembly

-
AS0675 28" 7 BLADE AXLE BIHM
ITEM| PART NO |DESCRIPTION | oty COMMENTS
1 P00007 BOLT M16x40 GR. 8.8 2
2 P00248 NUT PLAIN 134' BSW 2
3 P00249 LOCKING PLATE 2
4 P00250 LOCKING KEY 2
5 P00251 CONVEXSPACER SERIES 2 1
6 P00253 SPOOL S2 -250mm 4
7 P00254 CONCAVE SPACER SERIES 2 1
8 P00282 DISC BLADE CUTAWAY @700 COMB. 7
9 P02038 WASHER SPRING M16 2
10 P02243 AXLE DISC @45x1680 EN 16 T 1
11 P03133 BEARING UNIT S2 COMPLETE 2
12
13
14
15
16
17
18
19
20
21
22
23
24
25

Solo|115
Operating Instructions



0002/60/,Z ~3Lva 5002 © %
umm_ @%@pm< "ON TVIM3S 01| "ON TVIYIS WOM4 "ON Lyvd Hyy “NMvdd i “3INIHOV ¢S AAvid G+l OZ%MF@%&@

7. Parts & Assembly

Operating Instructions

Solo

116



7. Parts & Assembly

-
AS0676 28" + 26" LEADING DISC AXLE BIHM
ITEM| PART NO |DESCRIPTION | oty COMMENTS
1 P00007 BOLT M16x40 GR. 8.8 2
2 P00248 NUT PLAIN 134' BSW 2
3 P00249 LOCKING PLATE 2
4 P00250 LOCKING KEY 2
5 P00251 CONVEXSPACER SERIES 2 1
6 P00253 SPOOL S2 -250mm 3
7 P00254 CONCAVE SPACER SERIES 2 1
8 P00276 DISC BLADE CUTAWAY @600 COMB. 1
9 P00282 DISC BLADE CUTAWAY @700 COMB. 5
10 P02038 WASHER SPRING M16 2
11 P02242 AXLE - @45x1430 1
12 P03133 BEARING UNIT S2 COMPLETE 2
13
14
15
16
17
18
19
20
21
22
23
24
25

Solo|117
Operating Instructions



7. Parts & Assembly

anssl NN&L@M{« ‘ON

mmmmmmmmmmmmmmmmmmmmmmmmmmmm

S00z/L0/gL ~31va

peLvz0) “NMvdd

G00C @ %

-ANIHOVIN

ONVO ¢dS 3av1d 6

“NOILdI¥Os3a

Solo

118

Operating Instructions




7. Parts & Assembly

-
AS1742 9 BLADE SR2 GANG BIHM
ITEM| PART NO |DESCRIPTION | oty COMMENTS
1 P00007 BOLT M16x40 GR. 8.8 2
2 P00249 LOCKING PLATE 2
3 P00250 LOCKING KEY 2
4 P00251 CONVEXSPACER SERIES 2 1
5 P00254 CONCAVE SPACER SERIES 2 1
6 P00280 DISC BLADE CUTAWAY @650 COMB. 2
7 P00282 DISC BLADE CUTAWAY @700 COMB. 7
8 P02038 WASHER SPRING M16 2
9 P03133 BEARING UNIT S2 COMPLETE 2
10 P12174 NUT PLAIN M45x3 2 J911119456
11 P12585 AXLE DISC M45x2180EN 16 T 1
12 P13555 SPOOL - 250mm 6 NOT EQUIV.P00253
13
14
15
16
17
18
19
20
21
22
23
24
25

Solo|119

Operating Instructions



61921 5002/50/50 39| $00Z @ %
anssi m@@bmw< ‘ON VIM3S OL| ‘ON TVI¥IS NOX4 ‘ON L¥vd yy) “Nmvdd ONVO 3dISNI dv3d wa.”m_oﬂKmﬁmm

7. Parts & Assembly

Operating Instructions

Solo

120



7. Parts & Assembly

-
AS1695A 7 BLADE SR2 REAR INSIDE GANG BIHM
ITEM| PART NO |DESCRIPTION | oty COMMENTS
1 P00007 BOLT M16x40 GR. 8.8 2
2 P00248 NUT PLAIN 134' BSW 2
3 P00249 LOCKING PLATE 2
4 P00250 LOCKING KEY 2
5 P00251 CONVEXSPACER SERIES 2 1
6 P00253 SPOOL S2 -250mm 4
7 P00254 CONCAVE SPACER SERIES 2 1
8 P00280 DISC BLADE CUTAWAY @650 COMB. 1
9 P00282 DISC BLADE CUTAWAY @700 COMB. 6
10 P02038 WASHER SPRING M16 2
11 P02243 AXLE DISC @45x1680 EN 16 T 1
12 P03133 BEARING UNIT S2 COMPLETE 2
13
14
15
16
17
18
19
20
21
22
23
24
25

Solo|121
Operating Instructions



7. Parts & Assembly

| VRSV,

mmmmmmmmmmmmmmmmmmmmmmmmmmmmmm

0002/60/.g ~31va

HYVY “NMVYH

002 © %
a

WWw0SZ - 3aV1E | + S ONYS DSI

Solo

122

Operating Instructions




7. Parts & Assembly

-
AS1114 28" + 26" COVERER 6 BLADE AXLE BIHM
ITEM| PART NO |DESCRIPTION | oty COMMENTS
1 P00007 BOLT M16x40 GR. 8.8 2
2 P00248 NUT PLAIN 134' BSW 2
3 P00249 LOCKING PLATE 2
4 P00250 LOCKING KEY 2
5 P00251 CONVEXSPACER SERIES 2 1
6 P00253 SPOOL S2 -250mm 3
7 P00254 CONCAVE SPACER SERIES 2 1
8 P00280 DISC BLADE CUTAWAY @650 COMB. 1
9 P00282 DISC BLADE CUTAWAY @700 COMB. 5
10 P02038 WASHER SPRING M16 2
11 P02242 AXLE - @45x1430 1
12 P03133 BEARING UNIT S2 COMPLETE 2
13
14
15
16
17
18
19
20
21
22
23
24
25

Solo|123

Operating Instructions



7. Parts & Assembly

s,

SC4kSV

'ON TVI¥3s OL

"ON IVI¥3S WOYd

‘ON 1¥vd

500¢/¥0/Gg ~“31va

¥vo “NMvdd

5002 ©® %

-INIHOVIN

AT8NISSY 3did ISYIUD OSIQ £/7 M

Solo

124

Operating Instructions




7. Parts & Assembly

-
AS1725A SR 2/3 DISC GREASE PIPE ASSEMBLY BIHM
ITEM| PART NO |DESCRIPTION | oty COMMENTS
1 P00071 NIPPLE - GREASE 1
2 P10019 GREASE PIPE MOUNT 1
3 P10149 BULKHEAD 1/8" BSP 1
4 P10344 NUT PLAIN 1/8" BSPP 1
5 P10578 WASHER 3/8" SHAKEPROOF 2
6 P10627 GREASE EXTENSION PIPE 430mm 1
7 P13136 ADAPTOR MALE 1/8"BSP - MALE 1/8" BS 1
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25

Solo|125
Operating Instructions



7. Parts & Assembly

NO.|[TO SERIAL NO. A§S’TV\?L{3 ISKE

11838

PART NO. | FROM SERIAL

wn- CAR
.. 19/04/2005

m ©2005 [

MACHINE:-

1ON:

SOLO 450 HYDRAULIC - LH TINE BEAM

DESCRIPT!

126 | Solo

Operating Instructions



7. Parts & Assembly

-
AS1713A SOLO 450 HYDRAULIC - LH TINE BEAM BIHBA
ITEM I PART NO DESCRIPTION | QTY COMMENTS
1 AS0946 SUBSURFACE TINE ARM ASSEMBLY 3
2 P00014 BOLT M24x80 GR. 8.8 3
3 P00015 BOLT M24x75 GR. 8.8 16
4 P00071 NIPPLE - GREASE 6
5 P02010 NUT LOCKM24 22
6 P02011 NUT LOCKM30 3
7 P02035 WASHER SPRING M10 2
8 P02600 WASHER FLAT M10 4
9 P02604 WASHER FLAT M24 @50 25
10 P02608 WASHER FLAT M30 3
11 P05534 NUT LOCKM10 2
12 P05535 WASHER FLAT M8 4
13 P08606 CYLINDER - @63x100 - 40 3
14 P08817 WASHER SPRING M8 4
15 P08837 ACCUMULATOR 2L PISTON 80b 1
16 P08838 ACCUMULATOR 14L DIAPHRAGM 10b 1
17 P09074 BOLT M30x210 GRS GR. 8.8 3
18 P09075 BOLT M24x125 GRS 3
19 P09079 MANIFOLD DISTRIBUTION 1
20 P09108 ACCUMULATOR CLAMP 2
21 P09112 CLAMP 2" BSP PAIR 1
22 P09113 CLAMP -TOP PLATE 1
23 P09226 BOLT M10x80 GR. 8.8 2
24 P10278 BOLT M8x45 GR. 8.8 1
25 P10342 BOLT M8x16 GR. 8.8 4
26 P13234 HYD TINE BEAM LH -450 1

Solo|127
Operating Instructions



8e8L1 5002/¥0/02_“3YA| GO0Z ® % 05 0708 -
mKw_ .VT&L.@@( "ON VI43S OL|'ON V43S WOY4 | 'ON Luvd HyQ “NMvHa - ANIHOVIN V38 3NLL HY - OFNNYEAAH omwpmwmn__mww

7. Parts & Assembly

A7

Operating Instructions

Solo

128



7. Parts & Assembly

-
AS1714A SOLO 450 HYDRAULIC - RH TINE BEAM BIHM
ITEM I PART NO DESCRIPTION | QTY COMMENTS

1 AS0946 SUBSURFACE TINE ARM ASSEMBLY 3

2 P00014 BOLT M24x80 GR. 8.8 3

3 P00015 BOLT M24x75 GR. 8.8 14

4 P00071 NIPPLE - GREASE 6

5 P02010 NUT LOCKM24 20

6 P02011 NUT LOCKM30 3

7 P02035 WASHER SPRING M10 2

8 P02600 WASHER FLAT M10 4

9 P02604 WASHER FLAT M24 @50 23

10 P02608 WASHER FLAT M30 3

11 P05534 NUT LOCKM10 2

12 P05535 WASHER FLAT M8 4

13 P08606 CYLINDER - @63x100 - 40 3 360-460 J931030300
14 P08817 WASHER SPRING M8 4

15 P08837 ACCUMULATOR 2L PISTON 80b 1

16 P08838 ACCUMULATOR 14L DIAPHRAGM 10b 1

17 P09074 BOLT M30x210 GRS GR. 8.8 3

18 P09075 BOLT M24x125 GRS 3

19 P09079 MANIFOLD DISTRIBUTION 1

20 P09108 ACCUMULATOR CLAMP 2

21 P09112 CLAMP 2" BSP PAIR 1

22 P09113 CLAMP -TOP PLATE 1

23 P09226 BOLT M10x80 GR. 8.8 2

24 P10278 BOLT M8x45 GR. 8.8 1

25 P10342 BOLT M8x16 GR. 8.8 4

26 P13237 HYD TINE BEAM RH 450 1

Solo|129

Operating Instructions



7. Parts & Assembly

AST75 A

11866

PART NO. | FROM SERIAL NO.|TO SERIAL NO.

prawn- CAR
paTe-- 03/05/2005

m © 2005

MACHINE:-
SOLO 600

HYDRAULIC - LH TINE BEAM

DESCRIPTION:

130 | Solo

Operating Instructions



7. Parts & Assembly

-
AS1715A HYDRAULIC -LH TINE BEAM BIHM
ITEM I PART NO DESCRIPTION | QTY COMMENTS
1 AS0946 SUBSURFACE TINE ARM ASSEMBLY 4
2 P00015 BOLT M24x75 GR. 8.8 16
3 P00071 NIPPLE - GREASE 8
4 P02010 NUT LOCKM24 20
5 P02011 NUT LOCKM30 4
6 P02035 WASHER SPRING M10 2
7 P02600 WASHER FLAT M10 2
8 P02604 WASHER FLAT M24 @50 20
9 P02608 WASHER FLAT M30 4
10 P05535 WASHER FLAT M8 4
11 P08606 CYLINDER - @63x100 - 40 4
12 P08817 WASHER SPRING M8 4
13 P08837 ACCUMULATOR 2L PISTON 80b 1
14 P08838 ACCUMULATOR 14L DIAPHRAGM 10b 1
15 P09074 BOLT M30x210 GRS GR. 8.8 4
16 P09075 BOLT M24x125 GRS 4
17 P09079 MANIFOLD DISTRIBUTION 1
18 P09108 ACCUMULATOR CLAMP 2
19 P09112 CLAMP V2" BSP PAIR 1
20 P09113 CLAMP -TOP PLATE 1
21 P09138 BOLT M10x60 GR. 8.8 2
22 P10278 BOLT M8x45 GR. 8.8 1
23 P10342 BOLT M8x16 GR. 8.8 4
24 P13264 HYD TINE BEAM LH - 600 1

Solo|131

Operating Instructions



7. Parts & Assembly

§002/S0/€0 ~3Lva AV34g 3INIL H1 - DINNYHAAH

G00C @ %

"ON TVI¥3S WOHd

Solo

132

Operating Instructions




7. Parts & Assembly

-
AS1716A HYDRAULIC -RH TINE BEAM BIHM
ITEM I PART NO DESCRIPTION | QTY COMMENTS
1 AS0946 SUBSURFACE TINE ARM ASSEMBLY 4
2 P00015 BOLT M24x75 GR. 8.8 16
3 P00071 NIPPLE - GREASE 8
4 P02010 NUT LOCKM24 20
5 P02011 NUT LOCKM30 4
6 P02035 WASHER SPRING M10 2
7 P02600 WASHER FLAT M10 2
8 P02604 WASHER FLAT M24 @50 20
9 P02608 WASHER FLAT M30 4
10 P05535 WASHER FLAT M8 4
11 P08606 CYLINDER - @63x100 - 40 4
12 P08817 WASHER SPRING M8 4
13 P08837 ACCUMULATOR 2L PISTON 80b 1
14 P08838 ACCUMULATOR 14L DIAPHRAGM 10b 1
15 P09074 BOLT M30x210 GRS GR. 8.8 4
16 P09075 BOLT M24x125 GRS 4
17 P09079 MANIFOLD DISTRIBUTION 1
18 P09108 ACCUMULATOR CLAMP 2
19 P09112 CLAMP V2" BSP PAIR 1
20 P09113 CLAMP -TOP PLATE 1
21 P09138 BOLT M10x60 GR. 8.8 2
22 P10278 BOLT M8x45 GR. 8.8 1
23 P10342 BOLT M8x16 GR. 8.8 4
24 P13267 WING - FRONT RH 1

Solo|133

Operating Instructions



7. Parts & Assembly

-&

9REASY

'ON TVI¥3s OL

8Cl6

"ON IVI¥3S WOYd

‘ON 1¥vd

¥00g/60/€L ~31va

HYVY “NMvdd

ATENISSY WYY ANIL 30VAHNSEAS

Solo

134

Operating Instructions




7. Parts & Assembly

-
AS0946 TINE TRIP ARM ASSEMBLY 2001
ITEM| PART NO |DESCRIPTION | oty COMMENTS
1 AS0922 SOLO SUBSURFACE LEG ASSEMBLY 1
2 P00071 NIPPLE - GREASE 1
3 P01646 BUSH SPRUNG - @40x@32x32 2
4 P02010 NUT LOCK M24 1
5 P02484 LYNCH PIN CAT 2 1
6 P02604 WASHER FLAT M24 @50 1
7 P09015 TRIP ARM-NON SHEAR 1
8 P09073 PIN - @25x115 1
9 P09075 BOLT M24x125 GRS 1
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25

Solo|135

Operating Instructions



8¢1l6 ¥00z/60/c) ~3Lva %
s 12 AAEEMEIERS « ¢ IE T A R ATEWISSY 1 JOVARNSENS 0108

7. Parts & Assembly

SOSIA LNOYA
MO139 H1d3d
ONIMHOM LNIOd

Operating Instructions

Solo

136



7. Parts & Assembly

[
AS0922 TRIP RESET TINE ASSEMBLY 2001
ITEM| PART NO |DESCRIPTION | arty COMMENTS
1 P09060 WING - PROLIFT LOW 1
2 P10487 TINE - PINNED SHIN 1
3 P10391 WEARSHIN NON REVERSIBLE 1
4 P09148 POINT -PROLIFT CrFe 1
5 P00007 BOLT M16x40 GR. 8.8 1
6 P02602 WASHER FLAT M16 1
7 P02008 NUT LOCKM16 1
8 P02481 ROLL PIN @16x40 2
9 P10392 WING - PROLIFT 250mm 1
10 P11181 WEAR SHROUD 1
11 P11464 TINE - SOLO 2002 - 50mm 1
12 P10411 WING - PROLIFT 350mm 1

A a A
a b~ W

N = —
o © 0o N O

N NN NN
a ~ WN -

W NN NN
O © o N O

W W W W w
a b WO N -~

B W W W W
O © 00 N O

P i
a b~ WON -

a b b b D
o © 0o N o

Solo|137
Operating Instructions



7. Parts & Assembly

AS0T19 B

9128

PART NO. | FROM SERIAL NO.|TO SERIAL NO.

prAwN:- ARH
pATE-- 28/10/2004

MACHINE:-

SHERRTYPE TRIP RESET ARM

138 | Solo

Operating Instructions



7. Parts & Assembly

-
AS0719 SHEAR TYPE TRIP RESET TINE
ITEM I PART NO DESCRIPTION | QTY COMMENTS
1 P00007 BOLT M16x40 GR. 8.8 1
2 P00071 NIPPLE - GREASE 1
3 P01358 NUT PLAIN M16 1
4 P01646 BUSH SPRUNG - @40xd32x32 2
5 P01901 BOLT M16x80 GR. 8.8 2
6 P02008 NUT LOCKM16 3
7 P02010 NUT LOCKM24 1
8 P02038 WASHER SPRING M16 1
9 P02481 ROLL PIN @16x40 1
10 P02602 WASHER FLAT M16 3
11 P02604 WASHER FLAT M24 @50 1
12 P09060 WING - PROLIFT LOW 1
13 P09075 BOLT M24x125 GRS 1
14 P09148 POINT - PROLIFT CrFe 1
15 P09157 SHEAR TYPE TRIP ARM 1
16 P09158 SHEAR LEG 1
17 P09161 PIN @25x72 1
18 P09166 LYNCH PIN CAT 2 LOCKING 1
19 P09270 BOLT M16x90 GR. 8.8 1
20 P10392 WING - PROLIFT 250mm 1

Solo|139

Operating Instructions



€€9Z1 S00Z/70/SL "3V GOOZ ® % 05 0108 -
anssi OD&L&M«Q "ON TVI¥3S OL|"ON V43S W04 | "'ON Livd HyD “NmvHa - INIHOVI WV38 3INIL H1- 1S om%;@m&@m@

7. Parts & Assembly

Operating Instructions

Solo

140



7. Parts & Assembly

-
AS1709A SOLO 450 ST -LH TINE BEAM BIHM
ITEM| PART NO |DESCRIPTION | oty COMMENTS

1 AS1632 TINE -ST TYPE CTR. 1
2 AS1704 SOLO ST TINE ASSEMBLY 5
3 P00015 BOLT M24x75 GR. 8.8 17
4 P02010 NUT LOCK M24 17
5 P02604 WASHER FLAT M24 @50 20
6 P13235 ST TINE BEAM LH -450 1
7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

Solo|141
Operating Instructions



7. Parts & Assembly

s,

Okéd bV

'ON TVI¥3s OL

€€oCl

"ON IVI¥3S WOYd

‘ON 1¥vd

S00¢/y0/8) “3Lva

¥vo “NMvdd

5002 ©® %

0s¥ 010S WV38 3INIL HY - 1S 0§k Q 103

-INIHOVIN

Solo

142

Operating Instructions




7. Parts & Assembly

-
AS1710A SOLO 450 ST -RH TINE BEAM BIHM
ITEM| PART NO |DESCRIPTION | oty COMMENTS

1 AS1704 SOLO ST TINE ASSEMBLY 5

2 P00015 BOLT M24x75 GR. 8.8 12

3 P02010 NUT LOCK M24 12

4 P02604 WASHER FLAT M24 @50 15

5 P13238 ST TINE BEAM RH -450 1

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

Solo|143

Operating Instructions



V34 3INIL H1 - 1S 009 Q1OS

61921 S00z/v0/6L Y| GOOZ ® % 009 0708
m_wmw_ _\\T%L_\wwvc« "ON TVIM3S OL|"ON TVIN3S WON | "ON Luivd HyQ “Nmvud “3NIHOVIA

7. Parts & Assembly

Operating Instructions

Solo

144



7. Parts & Assembly

AS1711A

SOLO 600 ST -LH TINE BEAM

[

SIMBA

ITEM |

PART NO

DESCRIPTION

| ary

COMMENTS

AS1704
P00015
P02010
P02604
P 13265

SOLO ST TINE ASSEMBLY
BOLT M24x75 GR. 8.8

NUT LOCKM24

WASHER FLAT M24 &50
ST TINE BEAM LH -600

11
11
11

Solo|145
Operating Instructions



7. Parts & Assembly

ASTT12 A

12619

PART NO. | FROM SERIAL NO. |TO SERIAL NO.

prawn- CAR
DATE-- 19/04/2005

m © 2005

MACHINE:-
SOLO 600

616600 ST - RH TINE BEAM

146 | Solo

Operating Instructions



7. Parts & Assembly

-
AS1712A SOLO 600 ST -RH TINE BEAM BIHM
ITEM| PART NO |DESCRIPTION | oty COMMENTS

1 AS1632 TINE -ST TYPE CTR. 1
2 AS1704 SOLO ST TINE ASSEMBLY 7
3 P00015 BOLT M24x75 GR. 8.8 1
4 P02010 NUT LOCK M24 1
5 P02604 WASHER FLAT M24 @50 1
6 P13268 ST TINE BEAM RH -600 1
7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

Solo|147
Operating Instructions



7. Parts & Assembly (kA

DRAWN:- CAR

m ©2004 |,

SERIAL NO. Ags'?\@gz ISKE

M SERIAL NO.
11324

.. 06/05/2004

DESCRIPTION:-
TINE - ST TYPE CTR.

148 | Solo

Operating Instructions



7. Parts & Assembly

AS1632A

SOLO ST CENTRE TINE

[

SIMBA

ITEM |

PART NO

DESCRIPTION

| ary

COMMENTS

H00230085
H00230086
H00230087
H00230098
H00310153

BUSH @38x@30x35
BUSH @34x@30x40
BUSH @34x@30x25
BUSH @44x@36x30
BOLT M12x80 CSK SQ. 12.9

N

H00350061
H00350084
H00370060
HO00370074
HO00370108

NUT LOCKM16

NUT LOCKM12 FLANGED
ROLL PIN @10x50

ROLL PIN @6x50
WASHER FLAT M16

H34060801
H34060803
H34060806
H34060807
H34060809

TINE ARM LH

TINE ARMRH

CLAMP BASE

PIN @30x178

SPRING @84x@19x372

H34060813
H34060816
H34060822
H34060842
H34060844

BOLT M16x75 GR10.9
SPRING @50x@10x273
BUSH @40x@34x105
SPRING PIVOT
SPRING TOP PLATE

H34060845

H34060846

H34080847
P02008
P02332

SPRING TUBE

BOLT M24x360 GR8.8
WASHER @57x226x8
NUT LOCKM16
WASHER SPRING M20

P02485
P02602
P02649
P03115
P05207

R CLIP @6x120
WASHER FLAT M16
BOLT M16x90 GR. 8.8
BOLT M20x60 GR. 8.8
PIN @16x73

P12711
P12911
P13012
P13135
P12713

WEDGE COMPLETE
TERRAGRIP CONVERTER
TINE-ST TYPE CTR.
POINT KNOCKON 100mm
POINT KNOCK ON 225mm

= A A A ala DN AN AAD A A A Al A aAa N A A A AR NDODNDDNDNDDNNDINN A AN

OPTION

35
36
37
38
39

40
41
42
43
44

45
46
47
48
49

Solo|149

Operating Instructions



7. Parts & Assembly

SERIAL NO. A§S’TV\?64 ISKJE

0. [FROM SERIAL NO.
11324

wn- CAR
.. 06/05/2004

m ©2004 o

DESCRIPTION:-
SOLO ST TINE ASSEMBLY

150 | Solo

Operating Instructions



7. Parts & Assembly

AS1704A

SOLO ST TINE

[

SIMBA

ITEM |

PART NO

DESCRIPTION

| ary

COMMENTS

H00230085
H00230086
H00230087
H00230098
H00310153

BUSH @38x@30x35
BUSH @34x@30x40
BUSH @34x@30x25
BUSH @44x@36x30
BOLT M12x80 CSK SQ. 12.9

N

H00350061
H00350084
H00370060
HO00370074
HO00370108

NUT LOCKM16

NUT LOCKM12 FLANGED
ROLL PIN @10x50

ROLL PIN @6x50
WASHER FLAT M16

H34060801
H34060803
H34060806
H34060807
H34060809

TINE ARM LH

TINE ARMRH

CLAMP BASE

PIN @30x178

SPRING @84x@19x372

H34060813
H34060816
H34060822
H34060842
H34060844

BOLT M16x75 GR10.9
SPRING @50x@10x273
BUSH @40x@34x105
SPRING PIVOT
SPRING TOP PLATE

H34060845

H34060846

H34080847
P02008
P02332

SPRING TUBE

BOLT M24x360 GR8.8
WASHER @57x226x8
NUT LOCKM16
WASHER SPRING M20

P02485
P02602
P02649
P03115
P05207

R CLIP @6x120
WASHER FLAT M16
BOLT M16x90 GR. 8.8
BOLT M20x60 GR. 8.8
PIN @16x73

P12711
P12911
P13093
P13135
P12713

WEDGE COMPLETE
TERRAGRIP CONVERTER
TINE-ST TYPE

POINT KNOCKON 100mm
POINT KNOCK ON 225mm

P A A A Al DN AN D A Aa A Al A NN AEm A A Al AN DNDDNDNDNNDIN A AN

OPTION

35
36
37
38
39

40
41
42
43
44

45
46
47
48
49

Solo|151

Operating Instructions



3nssl —xm%«s_h\wM{s ‘ONVI¥3S OL o




7. Parts & Assembly

-
AS1191 ROLL FRAME ASSEMBLY LH BIHM
ITEM| PART NO |DESCRIPTION | oty COMMENTS

1 AS1189 AXLE ASSEMBLY -DD600 10 RINGS 1
2 P00003 BOLT M12x40 GR. 8.8 18
3 P00036 BOLT M30x180 GR. 8.8 2
4 P02008 NUT LOCKM16 14
5 P02011 NUT LOCK M30 2
6 P02484 LYNCH PIN CAT 2 1
7 P02602 WASHER FLAT M16 14
8 P02608 WASHER FLAT M30 2
9 P04179 WASHER FLAT M12 @38 18
10 P06802 BOLT U M16 GR8.8 190x117 7
11 P08331 1" DIA TABLE 3LIGHT 1
12 P08607 SCRAPER PLATE DD RING SHORT 9
13 P12274 ROLL FRAME MID LH 1
14 P12587 SCRAPER STEM STR DD 7
15 P13292 REAR ROLL PIN 1
16

17

18

19

20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

Solo|153

Operating Instructions



7. Parts & Assembly

ERIAL NO. A§S’TA§§4 ISKE

0. [ FROM SERIAL NO.|TO S
11447

pATE- 08/10/2004

DESCRIPTION:-
ROLL FRAME ASSEMBLY LH

154 | Solo
Operating Instructions



7. Parts & Assembly

-
AS1834A SOLO 450 - MID RH ROLL BIHBA

ITEM I PART NO DESCRIPTION | QTY COMMENTS

1 AS1189 AXLE ASSEMBLY -DD600 10 RINGS 1

2 P00003 BOLT M12x40 GR. 8.8 18

3 P00036 BOLT M30x180 GR. 8.8 2

4 P02008 NUT LOCKM16 14

5 P02011 NUT LOCKM30 2

6 P02484 LYNCH PIN CAT 2 1

7 P02602 WASHER FLAT M16 14

8 P02608 WASHER FLAT M30 2

9 P04179 WASHER FLAT M12 @38 18

10 P06802 BOLT U M16 GR8.8 190x117 7

11 P08331 1" DIATABLE 3LIGHT 1

12 P08607 SCRAPER PLATE DD RING SHORT 9

13 P12427 ROLL FRAME MID RH 1

14 P12587 SCRAPER STEM STR DD 7

15 P13292 REAR ROLL PIN 1

Solo|155
Operating Instructions



7. Parts & Assembly

NO.|[TO SERIAL NO. A§S’T’\?§2 ISKE

11447

PART NO. | FROM SERIAL

wn- CAR
.. 27/04/2005

m ©2005 [

MACHINE:-

1ON:

SOLO 450 700 DD LH REAR ROLL

DESCRIPT!

156 | Solo

Operating Instructions



7. Parts & Assembly

-
AS1732A SOLO 450700 DD LH REAR ROLL BIHM
ITEM| PART NO |DESCRIPTION | oty COMMENTS
1 AS0793 DD700 - LONG SCRAPER ASSEMBLY 8
2 AS0948 CENTRE SCRAPER ASSEMBLY RH 1
3 AS1731 700 DD 11 RING ASSEMBLY 1
4 P00036 BOLT M30x180 GR. 8.8 2
5 P02011 NUT LOCK M30 2
6 P02484 LYNCH PIN CAT 2 1
7 P02608 WASHER FLAT M30 2
8 PO07545 PLASTIC END CAP 60x60 2
9 P08331 1" DIA TABLE 3LIGHT 1
10 P12658 ROLL FRAME LH SOLO 450 1
11 P13292 REAR ROLL PIN 1
12
13
14
15
16
17
18
19
20
21
22
23
24
25

Solo|157
Operating Instructions



7. Parts & Assembly

NO.|[TO SERIAL NO. A§S’TV\?§3 ISKE

11447

PART NO. | FROM SERIAL

wn- CAR
.. 28/04/2005

m ©2005 [

MACHINE:-

1ON:

SOLO 450 700 DD RH REAR ROLL

DESCRIPT!

158 | Solo

Operating Instructions



7. Parts & Assembly

-
AS1733A SOLO 450 700 DD RH REAR ROLL BIHM
ITEM| PART NO |DESCRIPTION | oty COMMENTS
1 AS0792 DD700 - CENTRE SCRAPER ASSEMBLY 1
2 AS0793 DD700 - LONG SCRAPER ASSEMBLY 8
3 AS1731 700 DD 11 RING ASSEMBLY 1
4 P00036 BOLT M30x180 GR. 8.8 2
5 P02011 NUT LOCK M30 2
6 P02484 LYNCH PIN CAT 2 1
7 P02608 WASHER FLAT M30 2
8 PO07545 PLASTIC END CAP 60x60 2
9 P08331 1" DIA TABLE 3LIGHT 1
10 P12670 R-ROLL FRAME 450 RH 1
11 P13292 REAR ROLL PIN 1
12
13
14
15
16
17
18
19
20
21
22
23
24
25

Solo|159

Operating Instructions



7. Parts & Assembly

mﬂwm_ OT%@ds "ON VRIS OL] ‘ON TVIYIS WOXH | ‘ON Luvd

¥002/0L/61 ~3L¥a

HYY “NMYYa

5002 ® %

009 O710S
-INIHOVIN

H71009aa ATaNISSY T]OY, LN

i
0
=7

/

S

N —
N

y s
4

160 | Solo

Operating Instructions



7. Parts & Assembly

-
AS0910 MID ROLL ASSEMBLY DD600 LH
SOLO 600 BIHBA
ITEM I PART NO DESCRIPTION | QTY COMMENTS
1 AS0642 AXLE ASSEMBLY -DD600 7 RINGS 1
2 AS2652 AXLE ASSEMBLY -DD600 7 RINGS 1
3 P00003 BOLT M12x40 GR. 8.8 26
4 P00036 BOLT M30x180 GR. 8.8 2
5 P00789 BOLT M24x180 GR. 8.8 1
6 P02008 NUT LOCKM16 18
7 P02010 NUT LOCKM24 1
8 P02011 NUT LOCKM30 2
9 P02602 WASHER FLAT M16 18
10 P02604 WASHER FLAT M24 @50 1
11 P02608 WASHER FLAT M30 2
12 P04179 WASHER FLAT M12 @38 26
13 P06802 BOLT U M16 GR8.8 190x117 9
14 P08607 SCRAPER PLATE DD RING SHORT 13
15 P09088 ROLL FRAME MID LH 1
16 P09160 PILLAR TRASH PLATE 4
17 P09559 SCRAPER STEM RH 5
18 P09560 SCRAPER STEM LH 4

Solo|161

Operating Instructions



7. Parts & Assembly

¥00Z/0L/6L “3¥4| G00Z ® % 009 0708
m_bw_ @D@_pm< "ON TVIM3S OL|'ON TVINIS WOM4 | 'ON Ly¥vd Hyy “Nmvyd i - 3INIHOVIN HY 00900 A19N3SSY J___n,_mwﬂxm_m_.mm

Operating Instructions

162 | Solo



7. Parts & Assembly

-
AS0909 MID ROLL ASSEMBLY DD600 RH
SOLO 600 BIHBA
ITEM I PART NO DESCRIPTION | QTY COMMENTS
1 AS0642 AXLE ASSEMBLY -DD600 7 RINGS 1
2 AS2652 AXLE ASSEMBLY -DD600 7 RINGS 1
3 P00003 BOLT M12x40 GR. 8.8 26
4 P00036 BOLT M30x180 GR. 8.8 2
5 P00789 BOLT M24x180 GR. 8.8 1
6 P02008 NUT LOCKM16 18
7 P02010 NUT LOCKM24 1
8 P02011 NUT LOCKM30 2
9 P02602 WASHER FLAT M16 18
10 P02604 WASHER FLAT M24 @50 1
11 P02608 WASHER FLAT M30 2
12 P04179 WASHER FLAT M12 @38 26
13 P06802 BOLT U M16 GR8.8 190x117 9
14 P08607 SCRAPER PLATE DD RING SHORT 13
15 P09087 ROLL FRAME MID RH 1
16 P09160 PILLAR TRASH PLATE 4
17 P09559 SCRAPER STEM RH 4
18 P09560 SCRAPER STEM LH 5

Solo|163

Operating Instructions



7. Parts & Assembly

SERIAL NO. A§Sérg§3 ISESE

prAwN:- ARH
paTe-- 117/10/2004

DESCRIPTION:-
REAR ROLL ASSEMBLY LH DD700

164 | Solo

Operating Instructions



7. Parts & Assembly

-
AS0653 DD700 ROLL UNIT ASSEMBLY LH
SOLO 600 BIHM
ITEM I PART NO DESCRIPTION | QTY COMMENTS
1 AS0643 AXLE ASSEMBLY -DD700 7 RINGS 2
2 P00003 BOLT M12x40 GR. 8.8 26
3 P00036 BOLT M30x180 GR. 8.8 2
4 P01613 BOLT U M16 GR8.8 100x78 26
5 P02007 NUT LOCKM12 26
6 P02008 NUT LOCKM16 52
7 P02011 NUT LOCKM30 2
8 P02484 LYNCH PIN CAT 2 2
9 P02601 WASHER FLAT M12 26
10 P02602 WASHER FLAT M16 52
11 P02608 WASHER FLAT M30 2
12 P04179 WASHER FLAT M12 @38 26
13 P07545 PLASTIC END CAP 60x60 2
14 PO7736 SCRAPER STEM 13
15 P08331 1" DIATABLE 3 LIGHT 2
16 P08601 SCRAPER PLATE DD RING LONG 12
17 P09043 ROLL FRAME REAR LH 1
18 P10029 SCRAPER 11/2 1
19 P13292 REAR ROLL PIN 2

Solo|165

Operating Instructions



7. Parts & Assembly (kA

SO0 |

N—=X/
7

T AS0652 | D

[FROM SERIAL NO
9128

prRAWN:- ARH
paTE-- 08/10/2004

DESCRIPTION:-
REAR ROLL ASSEMBLY RH DD700

166 | Solo

Operating Instructions



7. Parts & Assembly

-
AS0652D DD700 ROLL UNIT ASSEMBLY RH
SOLO 600 BIHM
ITEM I PART NO DESCRIPTION | QTY COMMENTS
1 AS0643 AXLE ASSEMBLY -DD700 7 RINGS 2
2 P00003 BOLT M12x40 GR. 8.8 26
3 P00036 BOLT M30x180 GR. 8.8 2
4 P01613 BOLT U M16 GR8.8 100x78 26
5 P02007 NUT LOCKM12 26
6 P02008 NUT LOCKM16 52
7 P02011 NUT LOCKM30 2
8 P02484 LYNCH PIN CAT 2 2
9 P02601 WASHER FLAT M12 26
10 P02602 WASHER FLAT M16 52
11 P02608 WASHER FLAT M30 2
12 P04179 WASHER FLAT M12 @38 26
13 P07545 PLASTIC END CAP 60x60 2
14 PO7736 SCRAPER STEM 13
15 P08331 1" DIATABLE 3 LIGHT 2
16 P08601 SCRAPER PLATE DD RING LONG 9
17 P08607 SCRAPER PLATE DD RING SHORT 3
18 P09044 ROLL FRAME REAR RH 1
19 P10029 SCRAPER 11/2 1
20 P13292 REAR ROLL PIN 2

Solo|167
Operating Instructions



nds| OBV |,

aN3 HOY3 ONNHY3AO SoNid z | ¥002/%70//2 “3YA| 002 @ %
18Vd HYY “NMVYd

mmmmmmmmmmmmmmmmmmmmmmmmmm

SONIY 01 009Ad - A1aNISRY, A1X¥

7. Parts & Assembly

Operating Instructions

168 ‘ Solo



7. Parts & Assembly

-
AS1189 AXLE ASSEMBLY DD600
10 RINGS -2 OVERHUNG BIHM
ITEM I PART NO DESCRIPTION | QTY COMMENTS
1 AS0658 PILLAR ASSEMBLY DD600 2
2 P10349 AXLE @60x2325 1
3 P08190 DD 600 -NUT SPOOL 2
4 P08192 DD 600 RING 20
5 P08191 DD 600 - INTERNAL SPACER 10
6 P08189 DD 600 - BEARING SPOOL 4
7 P08188 DD 600 - SPOOL 7
8 P02489 PIN SPLIT &10x100 1
9 P01698 NUT CASTLE M60 1
10
1"
12
13
14
15
16
17
18
19
20
21
22
23
24
25

Solo|169

Operating Instructions



7. Parts & Assembly

G002/¥0/L2 ~31va

5002 ® %

AT9INISSY ONIA Q002 (1C1

"ON IVIY3S NOHS

Solo

170

Operating Instructions



7. Parts & Assembly

-
AS1731 DD700 10 RING ASSEMBLY BIHM
ITEM| PART NO |DESCRIPTION | oty COMMENTS
1 AS0658 PILLAR ASSEMBLY DD600 2
2 P01698 NUT CASTLE M60 1
3 P02489 PIN SPLIT @10x100 1
4 P08188 DD 600 -SPOOL 7
5 P08189 DD 600 -BEARING SPOOL 4
6 P08190 DD 600-NUT SPOOL 2
7 P08191 DD 600 - INTERNAL SPACER 10
8 P08994 DD RING @700 20
9 P10349 AXLE @60x2325 1
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25

Solo|171
Operating Instructions



7. Parts & Assembly

¥00¢/#0/9¢ ~31va

002 © %
a

SONIY £ 009Ad - ATdNISRY, . 1X%

mmmmmmmmmmmmmmmmmmmmmmmmmmmmmmm

Solo

172

Operating Instructions




7. Parts & Assembly

[
AS0642 AXLE ASSEMBLY DD600
7 RINGS BIHM
ITEM| PART NO |DESCRIPTION | arty COMMENTS

1 AS0658 PILLAR ASSEMBLY DD600 2
2 P07729 AXLE @60x1623 1
3 P08190 DD 600-NUT SPOOL 2
4 P08192 DD 600 RING 14
5 P08191 DD 600 - INTERNAL SPACER 7
6 P08189 DD 600 - BEARING SPOOL 4
7 P08188 DD 600-SPOOL 4
8 P02489 PIN SPLIT &10x100 1
9 P01698 NUT CASTLE M60 1
10

11

- A A A
a ~r WDN

N = —
o © 0o N O

N NN NN
a ~r WN -

W NN NDN
O © o N O

W W W W w
a b WON -~

B W W W W
O © 00 N O

P i
a b~ WON -

a b b b D
o © 0o N O

Solo|173
Operating Instructions



7. Parts & Assembly

SERIAL NO. A@ﬁ@z3 ISKE

. ARH
.. 26/04/2004

DRAWN
m © 2004 [oare

AXTE ASSEMBLY - DD700 7 RINGS

174

Solo
Operating Instructions




7. Parts & Assembly

-
AS0643 AXLE ASSEMBLY DD700
7 RINGS BIHM
ITEM I PART NO DESCRIPTION | QTY COMMENTS
1 AS0658 PILLAR ASSEMBLY DD600 2
2 P07729 AXLE @60x1623 1
3 P08190 DD 600 -NUT SPOOL 2
4 P08994 DD RING @700 14
5 P08191 DD 600 - INTERNAL SPACER 7
6 P08189 DD 600 - BEARING SPOOL 4
7 P08188 DD 600 - SPOOL 4
8 P02489 PIN SPLIT &10x100 1
9 P01698 NUT CASTLE M60 1
10
1"
12
13
14
15
16
17
18
19
20
21
22
23
24
25

Solo|175
Operating Instructions



7. Parts & Assembly

s,

€0LASY

'ON TVI¥3s OL

"ON IVI¥3S WOYd

‘ON 1¥vd

¥00¢/01L/80 ~31va

HYVY “NMvdd

5002 ©® %

-INIHOVIN

ATdNISSY d3dVHOS ONOT - 00/d¢1

Solo

176

Operating Instructions




7. Parts & Assembly

.8
AS0793A DD700 - LONG SCRAPER ASSEMBLY SIMBA
ITEM I PART NO DESCRIPTION | QTY COMMENTS
1 P00003 BOLT M12x40 GR. 838 2
2 P01613 BOLT U M16 GR8.8 100x78 2
3 P02007 NUT LOCK M12 2
4 P02008 NUT LOCK M16 4
5 P02601 WASHER FLAT M12 2
6 P02602 WASHER FLAT M16 4
7 P04179 WASHER FLAT M12 @38 2
8 P07736 SCRAPER STEM 1
9 P08601 SCRAPER PLATE DD RING LONG 1
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25

Solo|177
Operating Instructions



7. Parts & Assembly

NO. | FROM SERIAL NO. |TO SERIAL NO. Agﬁ[@%S ISQUE

DRAWN:- ARH PART
© 2004 [pate.. 1171072004

CENTRE SCRAPER ASSEMBLY RH

178 | Solo
Operating Instructions



7. Parts & Assembly

.8
AS0948 SCRAPER ASSEMBLY
DD700 SIMBA
ITEM I PART NO DESCRIPTION | QTY COMMENTS
1 P00003  BOLT M12x40 GR. 8.8 2
2 P01613  BOLT U M16 GR8.8 100x78 2
3 P02007  NUT LOCKM12 2
4 P02008  NUT LOCKM16 4
5 P02601  WASHER FLAT M12 2
6 P02602  WASHER FLAT M16 4
7 P04179  WASHER FLAT M12@38 2
8 P07736  SCRAPER STEM 1
9 P10029  SCRAPER11/2 1
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25

Solo|179
Operating Instructions



7. Parts & Assembly

[ 3aNssl

‘ON TVIM3S OL

"ON VI¥3S WOXS

‘ON 1dvd

¥002/v0/eg “34Va

HYY “NMVHd

009dAd AT9W3ISSY dvTlld

Operating Instructions

Solo

180



7. Parts & Assembly

-
AS0658 PILLAR ASSEMBLY
DD600 + 700 BIHM
ITEM| PART NO |DESCRIPTION | oty COMMENTS
1 P07696 PRESS ROLL PILLAR 1
2 P05431 BEARING - PRESSED STEEL 1
3 P08276 GREASE PIPE 1
4 P08450 BEARING GUARD 1
5 P08298 SPACER 10mm 2
6 P00057 BOLT M16x60 GR. 8.8 2
7 P02602 WASHER FLAT M16 4
8 P02008 NUT LOCK M16 4
9 P01704 BOLT M16x50 GR. 8.8 2
10 P02603 WASHER FLAT M20 4
11 P02009 NUT LOCK M20 4
12 P01619 BOLT U M20 GR8.8 145x172 2
13
14
15
16
17
18
19
20
21
22
23
24
25

Solo|181

Operating Instructions



7. Parts & Assembly

|Z16 ¥002/0L/S1L ~31YAl G00Z ® % 009/0S¥ 0108
m_wmw_ N@bﬁ@(« "ON TVIM3S OL| ‘ON TVI¥IS WOY4 | ‘ON L¥vd Hyy “Nmvyd -3NIHOVIN LNOAVTH3ANIIAD OZ?&M@K&

Operating Instructions

Solo

182



7. Parts & Assembly

AS0767

HYDRAULIC CYLINDER DETAILS

[

SIMBA

ITEM |

PART NO

DESCRIPTION | QTY

COMMENTS

AS0734
AS0766
P04096

DRAWBAR CYLINDER ASSEMBLY 2
SOLO 450+600 - LIFT AXLE CYLINDER AS:2
CYLINDER - @100x637 - 45 6

2|8 © ©® N oo s w N =

- A A
a b ODN

N = o
O ©O© 00 N O

N NN NN
a b~ WN =

W NN NN
O © 0o N o

W W W W W
a b 0N -

B W W W W
o © 00 N O

P B
a b~ W N -

a b b b BbH
O © 0o N O

Solo|183

Operating Instructions



7. Parts & Assembly

AS0734 B

9128

PART NO. | FROM SERIAL NO. |TO SERIAL NO.

DATE-- 28/09/2000

prAwN:- ARH

SOLO 450+600

MACHINE:-

BRAWBAR CYLINDER ASSEMBLY

184

Solo
Operating Instructions




7. Parts & Assembly

AS0734

DRAWBAR CYLINDER ASSEMBLY

[

SIMBA

ITEM |

PART NO

DESCRIPTION

| ary

COMMENTS

P03008
P04123
P08802
P08833

CYLINDER - @85x400 - 45
CYLINDER RESTRICTOR 75mm
SHIMKIT 7 PIECE

SHIM COLLAR @45

1

1
1
1

2|8 © ©® N oo s w N =

- A A
a b ODN

N = o —
O ©O© 00 N O

N NN NN
a b WN =

W NN NN
O © 0o N o

W W W W W
a b 0N -

B W W W W
o © 00 N O

P B i
a b~ W N -

a b b b BbH
O © 0o N O

Solo|185

Operating Instructions



7. Parts & Assembly

NO SHIMS
HERE

PART NO. | FROM SERIAL NO.|TO SERIAL NO. A@ﬁy\?vz ISUE

pRAWN:- AGD
DATE- 12/10/2004

SOLO 450/600

MACHINE:-

BYBRAULIC ANGLING CYLINDER ASSEMBLY

186 | Solo

Operating Instructions



7. Parts & Assembly

-
AS0772 ANG ANGLING CYLINDER ASSEMBLY
SOLO 450+600 BIHM
ITEM| PART NO |DESCRIPTION | oty COMMENTS
1 P02010 NUT LOCK M24 2
2 P02604 WASHER FLAT M24 @50 4
3 P03117 BOLT M24x120 GR. 8.8 2
4 P08802 SHIMKIT 7 PIECE 1
5 P09436 CYLINDER -@75x200 - 45 1
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25

Solo|187
Operating Instructions



7. Parts & Assembly

LkakSV

‘ONVI¥3S OL

yA44%"

"ON IVI¥3S WOH4d

¥9s¢id
‘ON Ldvd

500¢/¥0/0g “31va

¥vo “NMvdd

5002 © [VEINIS

0S¥ O10S
-INIHOVIN

ATdINTISSY TAD ONIM LN4 0S¥ O10

“NOILdIED!

S

El

S

a

Solo

188

Operating Instructions




7. Parts & Assembly

AS1717

SOLO 450 FNT WING CYL ASSEMBLY

[

SIMBA

ITEM |

PART NO

DESCRIPTION

| ary

COMMENTS

P12229
P 12566
P 12568

CYL-BODY ONLY
ROD END - FRONT
LOCKRING

2l © o N olor 0N -

- A A
a b ODN

N = o
O ©O© 00 N O

N NN NN
a b~ WN =

W NN NN
O © 0o N o

W W W W W
a b 0N -

B W W W W
o © 00 N O

P B
a b~ W N -

a b b b BbH
O © 0o N O

Solo|189

Operating Instructions



YA24%" coszid |G00Z/¥0/Lg ~3Lva % 0108
wh\._mg__\wwd« “ON TVI43S OL|"ON TVI4IS WO¥4 | "ON L¥vd yyQ “NMvHa s00ce -3NIHOVIN ATHNISSY 1AD ONIM dv3d Dm%.%ﬁ%%%

7. Parts & Assembly

Operating Instructions

Solo

190



7. Parts & Assembly

AS1718A

SOLO 450 REAR WING CYL ASSEMBLY

[

SIMBA

ITEM |

PART NO

DESCRIPTION

| ary

COMMENTS

P12229
P 12567
P 12568

CYL-BODY ONLY
ROD END - REAR
LOCKRING

1
1
1

2l © o N olor 0N -

- A A
a b ODN

N = o
O ©O© 00 N O

N NN NN
a b~ WN =

W NN NN
O © 0o N o

W W W W W
a b 0N -

B W W W W
o © 00 N O

P B
a b~ W N -

a b b b BbH
O © 0o N O

Solo|191

Operating Instructions



Ch
ETHT
T

7. Parts & Assembly

09LNOD WOd4—
Ld0d ANVL

02)

NOILISOd
HSOH d0od
LASNI HES

=gl

00/01/¢
6G0SV | A 8clo 78160 d| wivaan _

"ON DNIMVHA | HNSSI | 'ON TVIMHS OL|ON TVIMHS WOdd JHEANNN LYVd @@\VWWQM@M ,H%DQ%HU QHQD<%@%T UZ%\/\W OQ@ATO@#W Odom
T FATYA J31739 INTT SSO97 | 79660d] GE 01160d 7
= ISOH dSd L% WW00/1] 68v01d] vE dINV'ID Mmoz//‘
T 5d ONDINVIE dS8 L% | 612904 €€ o ]
T Y019 INWNJJY NOLSId 994 001]85660d] 26 Wm 4
2 9045 _o01dvdy 1] 91290d| 1€ “ oe
T 3SOH JdS4 % 14G] 6/100d] 0€ i
T TATYA 31799 9vd 062 626704 60 i i
T S01dvdy AYM 7| 60200d] 82
T ISOH d5d L% 13| Z/100d| /2

52 2
T ISOH dSd L% WusoZl| 12160d] 62 asd_ A
T 3501 S8 L% WW0SY [£6980d| va Sadld 11V
g ISOH _dsd L% WW0801]/¥6/0d] €2 e
T ISOH dSf % WW/Gy | 126704 oo
T 3SOH_dSd L% WWGGT| 617904 12 @
110 NOLLJI80S30] ON LdW31l

@ @ TIO3INYA @

g @ 21160d
~——oTd
/ /MH dNVTD
&qm mmH 1080 BCT—— 119 080 | | 060 BICT I8 00 @ICT 18 mun_u_ﬁﬂH TIH BT
mqm @W_H am | 0§ BC——178 060 | | 080 BT I8 0§30 BT ,\Pm_umm ] ?@ E@i%
\ | | m/®
@ =10
v ISOH JS4 L% WW29/[£8290d] 02 @
9 3SOH dSE L% WWioyl|e8e90d| 6l
T 3SOH dsd L% Wuole] €0170d] 8l i 4
2 3SOH_dS4 L% 1402 v6100d] /1 1B1ca T
2 ISOH dsd L% 1J01] ¥8100d] of
9 J30NITAD JIINYITAH ZE9X0010| 960704 Gl
71
T JATWA 391N30 93A0 318N00 | 086/04] €1
2 TY I 1N [SE/204] 21
€ | AO913 10vVdWOD 319W3d - J 19N .06|rela0d] 11 = i =
01
v YIS _ALAOO|£92204d] 6
T AOET3 NO W35 - JUldvay 1| /12904] § €9
£ S01dvay 319N34 — 3 1vW]| 50200d] £ @
2 ONTTdN00 3SVI 139 MoINg 3 19W] 60200d] ©
i g0ldvay 1| ¥0200d| & i1
2l S01dv0Y J19W - 21vA| €0200d] v e @\ ] \
2 JOLdvdy 319N34 — 3 1vW34] 20200d] € B oo )
=) 1704 OrNwd | 10200d] 2 \ \ P
2l X004 OrNvd | oo2ood] T @
ALO NDILJIg0S30] DN LJ|W3Ll @

192 | Solo

Operating Instructions



7. Parts & Assembly

00/01/¢€
qALVadn

66/50/82

NMVId

LINDHID DI'MNVATAH DNIM

009+0G¥ d O'IOS

@@@@@ﬁ d 8ol |89160d
N ONIMVYA | INSSI |'ON TTVIYHES OL|'ON TVIYIS WOdd YIGNNN LIVd

1 JATEA J31138 INITT SSOH2 (/496604 ¢
¥ 3S0OH 4S9 % WWoo/l| 68v0ld| 7€
I DN1d DNIXNY 18 4S9 % | 61290d] €€
1 dOLYINWNOIY NOLSId ovd 001 |85660d] €
1 d04S o01dvdy 1| 91290d| 1€
1 3S0H 489 ,% 146 | 6/100d] 0€
1 IANTYA 431713d dvd 062 | 62570d| 62
1 JO1dvady AVA 7| 60200d| 82
1 3S0OH 489 % 14€] £/100d| /2

Se
1 3S0OH dS49 % WuGocl| 121e0d| G2
1 3S0OH 4S9 % WW0EY | £6980d| ve
S 3S0H 4S9 % wWwWo80l|/v6/0d] €2
1 3SOH 459 % WuW/Gy | 12640d] 22
1 3SOH dS4 % WWGGT| 61/904d] 12
ALD NOTLdISOS3d] ON'Ld{W3LI

@ TI04INGW
T0AINOD WO 4 —
1404 ANVL

dvd

@ A
dvd Gl nﬁjw /

| 080 BIT 18 080 BT

| 080 BT 18 00 BT

OWH 4B ) 090 IO\ 080 |

@

&

o 9o® O 0,0
0% o 0% @

0T760d

dNVTD HSOH
/i

N;

L | @0

dasd A
SAdld 11w

18 3

NOILISOd
dSOH d0d
LISNI HIS

=gl

=g

- g
Eh]m\
b

¥ 4SOH 4S9 % WW2g/ |1£8290d| 02
9 3S0OH dS49 % WWi2yl | 28290d| 61
1 JSOH dS4d % wWuol2| €01#0d] 87 g
1 3S0H dS49 % 14ST1| 68100d] /1 =181
c 3S0OH 4S9 % 1400| ¥8100d] 91
9 SIANITAD JTTNVYYOAH £E9X001I8 | 960v0d| ST

7l
1 ANTIVA JdIN3T §3AD0 319000 | 0€640d] €1
e Av3IHATNG |SEL20d] 2T
7 | MOG73 139dWO3 319W34 - 39N 06| 7EL20d] 11

0l
8¢ 1v3S ALMOA [E€9e20d] 6

8
€ dOLdvdy JIvW34 = FIVW| 90200d| 2
c ONITdNO3 ISV3T139 MIINY 319W | S0200d] 9
1! d01dvdy 1| #0200d] S
1! dO1Ldvav 31V - FIVW| £€0200d| ¥
c A01d9adY FTYWIS - FIYWIH| 20200d] €
2l 17104 OrNvd | 10200d] 2
2l A0071d OFNvd | 00200d| 1
ALD NOTLdI8OS3d] ON'Ld[W3LI

Solo|193

Operating Instructions



7. Parts & Assembly

aairvadn
0SSISV |V | | 685¢ 1 d} auven LINDUID LATT — LHOIT 0S¥ 07108
ON ODNIMVHQ | HNSSI | 'ON TVIMES OL|'ON TVIMES WOYd JHGNNAN 1YvVd NV
2 3SOH 4S9 % wWu009e | S1/90d| ST
2 dSOH JdS8 % WWies |69290d | vl
2 3S0O0H 484 % WWoo/Ze |[0G560d| €]
1 3SOH 4S84 ,% WW0BE |[¥8290d| L2
1 dSOH JdS9 % Wugy8 |£8290d]| 92 4 IY3IHING |SEL20d | 1T
] 3SOH 489 % WuWoGey | ¥2160d | &2
1 dSOH dS49 % WWOGTYy | £2160d]| 2 0e 1Y3S ALMO0 |£9220d 6
] 3S0OH 484 % wWWoog | 61160d| e 4 A01LdvaY AYM v 160200d L
= 3SOH 4S9 % WuWogEl | 81160d| 12
1 3SOH 4S9 % WW0I9 | 9/100d| 02 2 |DONI1dNOJ 3ISv3I 13 AIINY F19YW | S0200d S
= dSOH 4S84 % WWoys |96980d| 61 2 d01dvYayY L139¥dWOJ .06 |[¥E£420d 4
¥ Ad01dvayY J19W-3 19N | £0200d 3
1 3SOH 4S9 % wWuge0l | Z#180d| 1 38 17104 OrNvd | 10200d 2
] 3S0OH 4849 % 337|66640d| 91 8 00718 OrNvd | 00200d 1
ALD NOILdIAOS3a | ON'Ld [W3LT ALD NOILdIAOS3q | ON'Ld [W3LI
MOLDIYLSAY 009X00T7 6£060d

wuw. /M 00¥XS8 — 800£0d

©

B (o AT

I8 (B0 AT

@ | g BT

im

BI(MHE

=Y w1 6]

T =]

o0 | B

194 | Solo

Operating Instructions



7. Parts & Assembly

66505V

9

CC 160 wivad

66/50/82

LINDELID  LAI'T

009—-06F 0108

'ON DNIMYNQ | NSST | 'ON TVINES OL|'ON TVIMES WOMd |  HEANAN J¥vd |77/ W0 e
c 4SOH 4S9 % WW0092 | S1/490d| Gl
e 3SOH 4S8 % WWieGs |69290d| 71
= 4SOH 4S9 % WW00/2 10S560d| €1
] 4SOH dS4 % WWoB8E [¥8290d| £2 =)
1 3SOH dS4 % WWiy8 |£€82390d | 92 9 av3IHATNg |Se420d] T1
1 ASOH 4S9 % WWosey | #2160d | &2 01
] ISOH dS49 % WWoSTy | £2160d| ve 82 1938 ALMOA |€9ee0d| 6
1 3SOH dS4 % WWiG/Z | 02160d]| €2 e dv.1l\v//00d] 8
1 4SOH dS49 % WWooe | 61160d| 22 4 d01dvay AYM v |60200d| £
e IS0OH 4S84 % WWog] | 81160d| Te 14 JO0Ldvay JFTIYWISI-319YNW | 90200d] 9
1 4SOH 4S8 % WwWol9 | 341004 02 2 [ONITdNO3 3S¥Y3N3y AOINY JIYW | S0200d| S
2 4SOH dS4 % WuWopS [76980d| 61 = JOLdvdy 1| ¥0200d| ¥
] 3S0OH 484 % WwWo/y [£€6980d| 81 14 dO0Ldvady JTVW-319W | £0c00d| €
1 3SOH 4S8 % WwWoceol | Z#180d | /1T 07 1104 OrNvd | 10e00d| 2
1 4SOH 4S9 % 3411656404 91 01 A20719 OrNvd | 00200d 1
ALD NOILdI8OS30 ] ON'Ld [WTLT ALD NOIL4IS3S3d | 'ON'Ld [W3LT
MOLOINLSHY 009X001 — 6£060d

wuwQ/,/ M 00¥XS8 — 800£0d

@\

009XGL — FL410d

I8 Cho 80 | B8 | B8

Solo|195

Operating Instructions



7. Parts & Assembly

88905V | d

‘ON DNIMVHQ | HNSSI

'ON TVIMES OL|'ON TVIMHS WOdd

00—-20-12

M& @ %@@ @ JHLVAdN

66/90/82
YAANAN L8Vd Navad

LINDYID 1ATT — M/d 009-0S¥ 9 07108

7ELOSY
JOLOTILSHY
wwoL/f 00¥XS8 — 800£0d

009X001 — 6€060d

(1) I | R N =

iy L

e |

ag (g i T8 190 BT m i

a8 | o A / 18 01 B 18 o]
@\ m @D W/@
j_@_lm lm_!

G ¢y T L -
1 4SOH 4S9 % WWOSTy | £2160d | Gl
c ASOH 4849 % WWiET| 811604 | vl
1 ASOH 4849 % WW0OI9| 921004 | €1
c 4SOH 484 % WWiyrS|76980d | 21
1 JS0OH 4S9 % WWi20T| 71804 | 11
c 4S0OH 484 % WWi65|69290d | 01
c 4S0OH 489 % WW00/.<|08C60d 6
14 IYIHATNE|SEL20d 8
81 1Y3S ALAMNO0|E9220d A
c JO1L4vadY AYMA ¥| 60200d 9
c ONI 1dN00 4Sv3 139 AJINY F1¥W| G0200d G
c JOULdvUY 1] #0200d 14
1 JS0OH 4S9 % WWi8E |¥8290d | 81 c AU0LAdVYIY FIVN - J1VW| £0J00d c
1 ASOH 4S9 % WuWovB|E8290d | L1 8 1104 0OrNvd| 10200d c
1 ASOH 4849 % WWOGYy | #2160d | 91 8 10019 OrNvd | 00200d 1

ALO NOILdISOS3d | 'ON "Ld|W3LI ALO NOILJINOS3d | 'ON "Ld|W3LI

196 | Solo

Operating Instructions



7. Parts & Assembly

c190SV | d GLc60d

"ON DONIMVYQ | HASSI | 'ON TVIMHES OL| ON TVIMHS WO¥d YEENAN I¥Vd

00—-20-T2
qd.Lvadn

66,/5/82

NMVIa

IVAd OL SHdId VIIXd ¢ — 009/0S% 07108

av3IHA 1Nd

Ge/20d

ONI T1dNO3 ASY3 139 XH3INY 3 19W34

0£/20d

1v3S ALMOA

£9220d

ONIT1dNO3 3SV3 199 A3INT 19N

S0c00d

d01dvav JIVH-3 19N

£0200d

3SOH 4S8 ,% WWgo0/4) 3 3EL

£L6100d

JS0OH 484,71 (WWiope

6rs60d

— || OO

>

et QYA IQVAIQUIIQUIRS QU RSy

g NOILdId3830

ON'Ld

WILI

M | o0 @ 7

4H | 080 BT

]

o8 | ]

Solo|197

Operating Instructions



7. Parts & Assembly

00/01/8
12905V 1 d | | 617 160d|gsan I TION MVAM OITNVIAAH — M/d M OT0S
ON ODNIMVYQ | HNSSI | 'ON TVIYES OL|'ON TVI¥IS WOYd JIGNNN LYVd NMYNA
¥ JSOH dS4d % WWG02T | 12160d| 1
8 JOLIYTY FIWNWIA-F 1YW [90200d| €1
¥ dv.1 4S84 % |\v//.00d| 21
c 3dSOH dS4 % WWO0T9) 3340 | #6100d| 11
c JS0OH 4849 ,% WWiove 67S60d| 0]
e JS0OH 484 ,% WWi02<d |£66/0d 6
c JS0H 484 % WWOG0d |£2201d 3
c av3IHATNd S€/.20d VA
2c 1v3S ALNO0 £S220d 9
2 | DONI1dNO0 3Sv3I 138 AO0IN0 J19W [S0200d G
9 JOLdvAdY 1 |¥0200d 7
9 JU1L4vady J1IVW-F 1YW |£0200d &
14 1104 OrNvd | 10200d 2
¥ 10019 OrNvd | 002004 ]
ALO NOILJdI¥OS3A | 'ON'Ld |W3LI
® o @ i
{lH | 060 ECT 1 JH 080 HCT 7
[ | o0 AT ‘ TJH 080 BT _~

AVD $0/9/82 SHYAANITAD dN0d Ol OML d—a

HASSI

6

SE———

198 | Solo

Operating Instructions



7. Parts & Assembly

IGGISV |V | | 165 1 d}auvan I TI0M JITAVIAAH dIN 009+0SH % 4 0SF OT0S
ON DNIMVYCQ | HNSSI ['ON TVI¥HES OL|'ON TVIYHS WOoYdd JHINNN LYVd NMYHA

i avl 4S9 ,# |¥//00d] 21

I ASOH 4S9 % (WWO0T9Y> 31702 | #6100d 11

I ASOH dSd .7 WWoove 6¥S60d| 01

2 ASOH 4S9 % WwWoo2e £S86/0d ) @
I ASOH 4S9, % WwWgGoe (£2201d 3

I Iv3IHA1Ngd SE€/20d /

81 Y aAS ALM0O0 £9220d 9

I ONITdNOD 3SVY3IT13d AN J719NW |S0200d g

I A01dvady 1 |v0200d v

9 A0 1LdVAY dINWNW-T 1YW 1£0200d &

4 110 OrNvd | To200d c

i A0071d OrNYd | 00200d 1

ALO NOILdINOS3d | ON'Ld [W3LT

| 080 @1 ]

@ 060 8

48 | 080 AT

I8 080 3T

Solo|199

Operating Instructions



I_lul\.-q..

7. Parts & Assembly

00/01/¢
L6GOSY | A 1696 | €€ 160d | aivaan _
dalyadn I1NDYUID OITNVAAAH ANIL 9 — 0SF 0T0S
‘ON HONIMVIA | NSSI | 'ON TVIYES OL|'ON TVINAS WOuL AATNAN 1avd | OO L
2 3ONv0_3dnSS3ad 159 00GE-0] Z1160d] Z2 T JATYA S03H0_AVM 3NO L2/1]190€0d] 21
2 TV Ng dS@ L% | 1ec0id] 17 2 | 93ldvav 39nvY dsd 7/1 - d5d .2/1] 91160d] 92 1
2 SOLOINNDD G3XI3 WId-W3J L% | 26€01d] 0% T [ aN3 T 1d3AS .06 3SOH dSE L% Wwg0G [rSr80d]| G2 8 W3S ALADA L¥/1|1rZ20d] 01
2 ON3 T 1d3AS .06 3SOH dSd ,2/1 WwoGel | y/Z20ld] 6E T J31avaY JIYW .2/1 — J19Wad .7/1]96280d] v v Qvar ng dsd_.2/1]cE/20d] 6
2 ON3 T 1d3IMS .06 3SOH dSd ,2/1 Wwooel|E/20id] 8e B SN 1d ONDINY 18 dS4 ,B8/€ [L26/0d] €2 S MO 13 3 WW34-3 19N .06 |rEZ20d] 8
2 1350440 .06€ SON3 Ld3AS .06 3SOH JSE ,2/1 Wv0/8 | 2/201d] /¢ E 313 1dW00 OCNvE 456 .7/1|92670d]| 22 Se T3S ALADA ,2/1]€9220d| £
2 |0350dd0 .0ST SUNI Ld3MS .06 3SOH dS€ .2/1 “W0/8 | 1/201d] 9¢ v 3SOH dS4 ,2/1 Ww0eh | 12640d] 12 2 ONITdN00_3Sv3 138 S0INO_ 3 19W | G0200d] 9
v N3 T LddAS .06 3S0H dSE .e/1 Wwoe/ | 0/201d] 66 T TIYW3Z — JIVN LOVdWOd .06 .7/1]/28290d] 02 2 J31dvay L d54 .2/1|r0200d]| &
2 3SOH oS4 _.2/1 WiG2G | 08101d] #E T Y3LdvaY 319W3d - 3IWW oS58 L 7/1]02290d] 61 il J3LavaY I IVA-I VW d589 ,2/1]£0200d] 7
2 3SOH _dSE ,2/1 WwWGay | 6/101d] €€ E SN 1d ONDINY 19 _JS4 .2/1]61290d] 81 5
2 TN3 T Ld3IAS 06 3SOH oS4 ,2/1 Wwopll| 84101d] & 2 | 1d3AS .67 1YW — J1YN dSE .2/1]29150d] L1 Bl 1704 OrNvE dsd .2/1] 10200d] <
2 3SOH oS4 _.2/1 WW00vE [67560d] 1€ o1 i 0018 OrNvd dsd ,2/1]00200d] I
i ON3 T 10YdWOD .06 3SOH dSE L% Ww029 | 0£160d]| 0€ | [02 Tv3S _ALAOQ ,8/€ [£89€04] &I ALD NOILJId0S30 | ONLd |Wall
i IS0+ oS4 A WwG9G | 92160d] b2 21 H31dvav 319W d58 .8/€ - 3 1YW ds4 ,2/1/985c0d] bl L£880d
2 3SOH_JS4 ,2/1 _Wweo2l | 121604 ] 82 v H3LdvaY J19W dSd Lb/1 - 319N dsd .2/1]989c0d] €1
ALD NOILJI90S30 | ON1d [W311] [ALD NOILJI90S30 | ONLd |Wall 88880d
B o) E_Q\
o
m%m_\\@
8c MH
SE ——
= 0
g -
e
d
90980d
%Hv o T—0
/1 H
m
1q S 82y
T o |
N A
o8 15 I 1//// T T—o

84060d

200 | Solo

Operating Instructions



7. Parts & Assembly

00/60/90
00908V | d 1696 |19€160d | airan IINDAID ANIL 8 OL 9 — M/.d 009 OTOS
ON HONIMVHA | HNASSI | 'ON TVIMAS OL|'ON TVI¥EAS WOdd JHGNNAN LIVd @@A&M“ﬁmm
c 1dIMS 06 4ASOH dS49 ,2/1 WWoove| 9/.201d VA
I 1daINS 06 ISOH 4S9 . 2/1 WWoGle | §/201d 9
% Iv3sS o ALM0Oa .8/¢|/.8920d -
o3 LdvayY JIWNWN-F 1YW .8/ — ,2/1|983€0d i ﬂHDHD
8 vY3sS ALN0Od ,2/11£9/20d e o
14 1gdg arNvdg 2/1 1 10200d I 08 1
14 A0071d OFNvYd . 2/1) 00200d T
ALO NOTLdIdOS3a | 'ON'Ld [ W3LT

=N

Solo|201

Operating Instructions



I_!ul\.-q..
Er——

7. Parts & Assembly

O11ISV )| d

'ON DNIMVYQA | ANSSI | 'ON TVIMAS OL|'ON TVIMIS WOYJ | dHINAN Ldvd

aairvadn

10/50/241
NMYEA

LINDYID DITNVYAAH HANIL 009/0S% 0708

LNINANINY ALva|ddd

oyl ANy 20/g/ g
SV RATcy Mttt e O A

MO[] OSeaIoUl=md 7 AV ?ow\oﬁ oqomi Mw

\H DYbd ﬁ NOT 980N AATVA
TOMLNOD MOT1d NOILVDO'T Rt
d vV
HONANO®HAS ONILLAS TATVA HLIM . oanssoad oseolOUT=MO
ZQHBUZDWZOQ ZH UZH§<MQ WHEB Q<@m \l\ A@ONS qo6 LAS NVT vaay "oajy
%@f (ao21) 906 1d8 NMT 20dy
(MOLVINWNDOV) AATVA JAAITHI
\ 1 > | sH1[009/097 0108 %
| suu|009/0sv 0108 N I g
e NOILLVOOT
NOILLVDOT ﬂ \\
aanssaad 20Npad=mO \ T \LH oJnssouad 98va O UI=MD
NIT VDOO HAONVIVEMALNNOD Q022 1AS NV I vadd oAy
(409—-0%) q0¥—02 1dS HANTVA ADYVHOHUL o Q022 1AS NMT 1 D0dH
HAVSTIVA HATVA AAITHY
7€ NIX dDID ddAL dDVIVAT MO'T ?zomi 009/09% oqomi LF
IATVA MOAHD NEJO OL LOTId o ddy
\\ NOILVDOT
—© ¢ : L :
Suty H/Y ! L Jurpy H/T
/f “ 1V oV
gumm 1od 9uQ 99V UOISId 12 X 08 7 7 sum Jod suo ‘dojenUINOdY '] X 02

T# ATOAINVI

2# TTOAINVIN

I# QTOAINVIN

202 | Solo

Operating Instructions



7. Parts & Assembly

cel0SV | d

'ON DNIMVYA | EZNSSI

'ON TVIdHES OL

"ON TVIMAS WOdd

66660d

JHINNN Ldvd

dELvadn

0002/50/81
NMYEA

LNOAVT "JAH DNITONV DNVD OT0S

Sld0d &3H1L0 NO S3dId
JAYH SIANIHIVW 3dALl .o,
—3J10N

<

ISd 0091 OL
S431 13 7dv

1a

, ,
JONVS G/4/-S/G

©

Sldld o3HL0 NO S3dId
JAYH SANIHOVWN 3dAL o,
—310N

, ,
JUNVS G2/-626

SONYD  [NOJ 4 SONVD dvi3d

2 J01dvdy aQvaHx 1Nd|Se/20d] €1
2 SAON3 W34 459 ,2/1 3SOH ,8/E WWQ002| 166604 | 21
2 J01dvay L|#0200d]| 11
o SANI W34 dS9 ,2/1 3SOH ,8/€ WWO0EE |S9660d | 01
b J3IANITAD ONIIONY ONVD TAH|SEV60d | 6
1 JAIYA 431134 1Ay INI1 X, |/96604 | 8
2 JO0LdvaY J1YW3Id — J1YW|90200d | /
8 SANI W34 dS9 ,2/1 3SOH ,8/€ WW00G2 |[#9660d | 9
2 J01dvadY AYM ] 602004 | ©
2 SAON3 W34 459 ,2/1 3SOH ,8/€ WWQ0VE 266604 | ¥
T IY3S ALAOT|E9220d]| €
21 J0Ldvay J19W — J1YW|£0200d | &
2 INI1dN03 3SY313d A2ING 3 1¥W| S0200d | T
ALD NOILdIJ3S3a | 'ON Ld|W3LI

Solo|203

Operating Instructions



7. Parts & Assembly

V2LL0SV |V

‘ON DNIMVYA | HASST | 'ON "TVIYHS OL|'ON 'TVIJHS WOdd

Lcl01d

YHINNN 1¥vVd

dqaLvadn

00/2/2
NMYAQ

LINDEID OI'INVHJTAH HIXV

ddMvdd —

009—-05¥ O'I0S

JOLdvdy JT9WW3I4 .8/E-F 1YW dSE A

£G5101d

o
—

SAN3 F1vW34 3SOH dS4 % WwWiooyT

1€101d

d01dvady L 484 7

cv/20d

SAN3 319YW34 3SOH 4S9 4 WWpoooy

0g10Td

av3IHATNg

c€/20d

d01dvdy 3T9W A-F1TVNIS %

889¢€0d

SONG J19YW34 3SOH 4S9 . % WWioye

6c101d

dO1dvAdy 319N JA-FIYN %

589¢€0d

v3S ALMOA 489 %

€9ccid

314V ONI1dNOT IAvSd

8c101d

— | QU | SF DD |CO O

>

[ —| = [ = || = | — | — | 0d ]l

NOI1dI43S3d

ON'Ld

WN3LT

TH 0HH 080 B0 HICT

06

Y

iui]

204 | Solo

Operating Instructions



